- 2ENTURD a

TRUCK MOUNTED CRANES

ET10KX

INSTALLATION & OWNER’S MANUAL
o L

12110 BEST PLACE ¢ CINCINNATI, OHIO 45241 ¢ PHONE 1-800-226-2238 ® FAX 1-513-326-5427
www.venturo.com






\

( )
TABLE OF CONTENTS BOOKMARKS THUMBNAILS
ET10KX INSTRUCTION MANUAL

SECTION 100 DESCRIPTION & SPECIFICATIONS
17450 INSTALLATION DIMENSIONS - ET10K(X)
117390 17390 BASE MOUNTING DIMENSIONS
19529 CAPACITY CHART - ET10K(X)
16938 TYPICAL REINFORCEMENT FOR MOUNTING CRANE ON TOP OF SERVICE BODY
S17340 INSTALLATION DRAWING - 17340 MOUNTING PEDESTAL
117340 INSTALLATION DRAWING - 17340 MOUNTING PEDESTAL
22686 INSTALLATION DRAWING - 18500-CD MANUAL OUTRIGGER
13509 INSTALLATION DIMENSIONS - 13500 MANUAL OUTRIGGER SIDE BRACKET
123961 INSTALLATION DIMENSIONS - 23961 MANUAL OUTRIGGER SIDE BRACKET
13510 INSTALLATION DIMENSIONS - 11822 MANUAL OUTRIGGER FOLD AWAY TYPE
123960 INSTALLATION DIMENSIONS - 23960 MANUAL OUTRIGGER FOLD AWAY TYPE
SECTION 150  SAFETY
850711 SAFETY & HAZARDS - GENERAL
15394 VEHICLE & CRANE ELECTRICAL HAZARD INFORMATION
17539 DECAL PLACEMENT
21353 SAFETY DECALS (PAGE 1 OF 2)
A 21384 SAFETY DECALS (PAGE 2 OF 2)
21354 DECALS FOR ET CRANES
21362 MISCELLANEOUS DECALS - ET10K(X)
21363 MODEL AND CAPACITY DECALS - ET10K(X)
SECTION 200  INSTALLATION
711105 CABLE & BATTERY REQUIREMENTS - ET AND HT CRANES
15660 BATTERY CABLE INSTALLATION DRAWING
900530a ET10K(X) OPERATION & MAINTENANCE INSTRUCTIONS (PAGE 1 OF 4)
900530b ET10K(X) OPERATION & MAINTENANCE INSTRUCTIONS (PAGE 2 OF 4)
900530c ET10K(X) OPERATION & MAINTENANCE INSTRUCTIONS (PAGE 3 OF 4)
900530d ET10K(X) OPERATION & MAINTENANCE INSTRUCTIONS (PAGE 4 OF 4)
711006 WIRE ROPE SPECIFICATIONS
20076 ADJUSTABLE BOOM REST
SECTION 300 MAINTENANCE & SERVICE
19477a ET10KX TROUBLE SHOOTING GUIDE
19477b ET10KX TROUBLE SHOOTING GUIDE
19477c ET10KX TROUBLE SHOOTING GUIDE
800306 MINIMUM VOLTAGE TEST
SECTION 400 REPLACEMENT PARTS
19369 ET10KX REPLACEMENT PARTS DRAWING
19290 ET10KX REPLACEMENT PARTS LIST
19299 ET10KX REPLACEMENT FASTENER LIST
20197-1 19197-1 ANTI-TWO-BLOCK SYSTEM REPLACEMENT PARTS
20590 ET10KX ANTI-TWO-BLOCK WIRING DIAGRAM
20591 ELECTRICAL SYSTEM SCHEMATIC - ET10KX
17794 HYDRAULIC SYSTEM SCHEMATIC - ET10KX
16770 16770 SWIVEL TERMINAL ASSEMBLY REPLACEMENT PARTS
20161 REPLACEMENT PARTS - 4 FUNCTION PENDANT CONTROL
20493 17211 WINCH POWER UNIT REPLACEMENT PARTS DRAWING
20494 17211 WINCH POWER UNIT REPLACEMENT PARTS LIST
116100 16100 SERIES POWER UNIT REPLACEMENT PARTS DRAWING
811016 16100 SERIES POWER UNIT REPLACEMENT PARTS LIST

7z

TITLE DATE SECTION

CINCINNATI, OHIO

( N
TABLE OF CONTENTS 4-26-06D |PAGE 1 OF 2
WENTURO '~ -
. ]
.

ET10KX 11-16-05C | 22165A )




( )
TABLE OF CONTENTS
ET10KX INSTRUCTION MANUAL
SECTION 400 REPLACEMENT PARTS
17261 17261 HYDRAULIC POWER UNIT WITH CONTROL VALVE ASSEMBLY REPLACEMENT PARTS
117263 17263 CONTROL VALVE ASSEMBLY REPLACEMENT PARTS
17451 17260-1 HYDRAULIC POWER UNIT REPLACEMENT PARTS DRAWING
900220 17260-1 HYDRAULIC POWER UNIT REPLACEMENT PARTS LIST
17257-3 17255/17256 ELEVATION CYLINDER REPLACEMENT PARTS DRAWING
931130 17255/17256 ELEVATION CYLINDER REPLACEMENT PARTS LIST
19533 17330 BOOM ASSEMBLY REPLACEMENT PARTS
19719 17300-4 BOOM EXTENSION CYLINDER & VALVE ASSEMBLY REPLACEMENT PARTS
22689 REPLACEMENT PARTS - 18500-CD MANUAL OUTRIGGER
A 20845 FIELD SERVICE LABEL KIT
\, J
( TITLE DATE SECTION \
TABLE OF CONTENTS |6-22-06B |PAGE2OF2
ENTUR° MFG., INC. SUPERCEDES
A )
\ CINCINNATL OHIO| =1 9K X 10-11-05A 221658)










MOOH

plellalv]

"I3INNOSH3d LHOdSNVHL 3SIM

o /l!
HL1ON31 ,S9

34d0d 3HIM 2¢/L

378v0
AY311ive
L4 v2

°

00 ) *
Na!
WP/ 21

L O *
(] o1

'S07d 8

370H 378Vv)

370H 1108,8/S AY3L1VE TYNOILJO
b/E9 $J
b/E 9

4 — i _ ~
0S¥.T | oszrt NOOS 14 GT - 2 /M ‘(X)X0T L3 OIHO ‘LLYNNIONID
"ONI ‘ONI¥NLOVANNYA °-: - zm
00TO V86-6T-9 ONIMVHA NOILVTIVLSNI
NOILO3S 31va 3L
\, Z
( )
ONILNOY TVYNOILJO 3118VD AY¥3live
HOLIMS
_ “ w08l 1J3NNODSIC SNOISNIWIG ONILNNOW 3SV8
LX3 IVOANVIA wCEl YILSVA
"LX3 'OAH ; 28
-+ " :
l\‘V I w31/ A\ fe— .1 — ‘v1G,8/L uJZn_Vﬁ
] AV I | 378v3° A¥3llve
HOLV] 11ve 5 == KJ RZX MQ
Al34vs AHIVQV3IH
. HLIM 378VHOVL3a

— Y3IHLO ¥O L¥OddNS ‘L4
0L Q3Sn 38 0L G3AN3LNI
H¥0 Q3N9IS3A LON 34V A3HL
"SL4i71 ¥3ON3SSVd LON 3yv

S1ONA0¥d 3SIHL:ONINYVM

DL

W2/1 0% ! %
QY02
LHOIVYLS
‘L3 02/M
0¥ LNOD
—

YOLVIIQONI ALIDVdVD
8 379NV WOO08

HIOLV AL34VS HLIM XYOOH

.86
LNVGN3d
NOILYH3dO -
3NIT_LUVS OML Sl NI-omd !
¥04 %2078 HOLVNS
37QYHIVL3A %DINO =]
w161 SNIOVY ONIMS
'S87 069 LHOIIM Q3TTVLISNI w91/6 €
WdN I - /€ Q33dS NOILVLOH g
“NIW /149 2 '$87002¢
‘NIW/L46 z '$81 0002 -
SnIgvy
NIW /LS 2 *$g1 000 ONIMS
RITRY
‘NIW /1321 1 '$81 0091
"NIN /L8] i 581 0001
-1
"NIW/'L492 | 's@1 008
‘NIW/'L40% I ‘s@1 0
033dS ONILAT | 3N Luvd avol
SOILSIHILOVEVHD 3ONVWNOIH3d




G

~
MOUNTING HOLE TEMPLATE
CENTERS SHOW FOR 8
5/8" DIA MOUNTING BOLTS
(NOT FURNISHED)
BASE PLATE
1/2" THICK \ 9 3/4" 21/8" |~
N
® O,
O, ®
HOLE LOCATION FOR
BATTERY CABLE ROUTING
THRU CENTER OF QUILL
12 3/4"
14"
9 3/4"
7/8" MIN.
DIA
7"
O, ®
2 1/8" 5 1
| ® ®
7" 5/g"
12 3/4" 5/8"
14"
/
TITLE DATE SECTION \
17299 BASE MTG DIM | 1412:05c | C100
’ ET6KR, ET10K(X) 722008 | 117390




ET10K(X)
MAXIMUM CAPACITY CHART

| Jja0
- e
| o o500 -
13 S 0 T 4 T R T R - _
45°
. gm0 /S ®10s0 -
T A TR T S - _—
. - pre0 S
o N NV 07
5o [/ e _Cwm
Ts| (3200 / 7 -
© | | | | | |
= S aonn S o 3
ST 3200 1o
> 2500 o,
B RVAVAV A g - 25
> S S 00O
° 2000 - “1100
MRV 1750 S o
N St U L N ST 0
O— © o
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, %00 925 = 675
1 | | |
AN
HORIZONTAL 4 5 6 7 8 9 10 11 12 13 14 15
REACH (FT)
MUST USE SNATCH BLOCK
FOR LOADS OF 1600 LBS.
AND GREATER
\ %
4 TITLE DATE SECTION N

CAPACITY CHART |3-22-05A |C100

WENTURO i .. 79% |19529 )

. ET10K(X) 7-1-98




- 378vD AM3Llve
804 I0H V10

34vnos
‘NIW b

"ONINHNLYINO LSNIVIV
ALITNEVLS LIN3IDII4NS SYH FTIHIA GILTTIWO0D
FHL LVHL NV GNNOS ATTVYALINYLS FHV SHTIIIHLNO
OGNV ‘NONYL ‘FNVYI 40 FYNLINYLS TVLIQL FHL LVHL
FUNSNI OL ¥FTTRLSN! FHL 0 ALITIGISNOISIY FT0S FHL SI L1

"31vIdW3L F10H
"OLW 06£.41°434° sri08
ONILNNOW ¥ 404 S3OH

133LS ¥H b XY 13ssno| ¢

31v7d 133Ls oML Ol LY AN T o

¥ve 1331s b x 8 [ ININIMOINT g

09 2I g3m yvaks | v
P A A IR I
3oNV 1331S Y, x,.€ x,£| 1S0d ¥INwOD| 2

133Ls % 31vd doL| |
3745 WALV GIANIWNODTH WNWINIW NOILdI¥0$30 [Luvd

" 43EW3W SSOMD
AVENLONYLS AQO8

('s21d ¥)

g-g NoIL33S

N[

434.,¢

—

(" 8E69T | v86:6T-9 SANVHO (X)MOTLT ‘UM913 v OO ‘LLYNNIONI N
"ONI ‘ONIMNLOVANNYA ozahzu
00TO |d66-T2-¢CT ONIMYHA NOILVTTVLSNI
Y NOILO3S 3lva 3LL \
<
X A5 3
INvE) 0081
* 43IHLIOOL ¥IGWIN 963 I3
¢
Ty NOILD3S mmomwmmm:%wm_% h%whqw ¢ 9 )i o [NAXCINIEY ("2 Yoy awvua mwum%mwu_

A3NVd AQO8 LNO 1Nd)

b (3QISNI p ¥V3IY ‘LNOYS

* 3WNVH4 OL
ONLLNNOW TWOIdAL

o~

83M YV3HS)

+ AQod
30IAY3S




17340-XX PEDESTAL

4"
(SQUARE)

&

10" DASH NUMBER
(SQUARE) SPECIFIES HEIGHT

21/32" DIA 8 PLC FOR

o

T

14" 12 3/4" 9 3/4"

-
¢

% T~ 23 17/32"
é bl
! 4
2 1/8" J 5/8"4'
5/8" — | | ——
21/8" —=]| |~—
1l g3 |«
- 12 3/4" —]

~— 14" ——

{%{A/A 5/8" GD 5 BOLTS FOR
ET10KX OR

1/2" GD 8 BOLTS FOR

ET6KR

~

\ /
/ TITLE DATE SECTION \
o 17340 MOUNTING PEDESTAL 11-1-04D | C100
I un‘ MFG., INC. A SUPERSEDES
[ INCINNATI, OHI
L CINCINNATL OHO | Ereyp eT10K(X) CRANES | 1-2-03¢ | 917340




\,
>

\ _ _ 13 ]
OvELTI | a86-61-9 SANVHEO (X)X0T13 ‘001813 AM9LT OO “LLYNNIONID
"ONI "ONIMNLOVANNYI ogahzm,
00TO 0¢20-T-G ONIMVYHA NOILVTIVLSNI )
<
*ONINYNLYINO LSNIVOY
u|l 3WVN4 3T7DIH3A ALIMIGVLS LN3IDI44NS SYH I19IHIA 313 1dNOD
3HL 1VHL ANV ANNOS ATIVHNLONYLS YV SHIDOMLNO
‘XVAN I TUSONOT ANV Y0NiL ‘ANVYO 40 JUNONALS TVLOL FHL LVHL
JUNSNI OL ¥ITTVLSNI IHL 40 ALITIFISNOdSIY 310S JHL SI LI
S83M JWVYH4 8 TUSONOT Ol
39NV 40 3IONVI4 1708 W
NOILVITIVLSNI JNVEd 3DIHIA
1INS OL NOISN3INWIQ SIHL LsSnrav
P TS 9NOT
LN3IS3¥d
31 vy ¥313WIN3d D
Ol N31lSvi
ad3y ¢
I3INNVHD "AIND3
¥0 '8162°L—.¢
31vid 13318
2 8
._v_ x..ﬂ 11 x:m
QOHL3WN 3LYNY3IV ¥OJ
ao3¥ 2 379NV Zxex¢
ovellS "OMg 33S v
¥0074 40 3JVINNS dOL NO SY3INID el
INNOW-VYLS3A03d Obell
HOLlIMS 5!
1O3NNOOJOSIAO H¥3IL1SVA
404 3710H ONILNNOW 400774 30 3CISYIANN HLIM
oS HSN14 38 OL 30viuNnS SIHL
\_




\
@&@NN co-LL-LL AFO99OIHLNO Add-00581 OIHO ‘LLYNNIONI )
onr'onniovanvin (@) SHE B LN ,
00LD |VSO-€lL-1 ONIMVEA NOILVTIVLSNI
NOILD3S 3lva JLIL
. <
.9 T
(NOILISOd a34I1S3A IHL NI
a3aa1am 39 LSNIN ANV 3S001
. A3ddIHS SI 9317 NMOAd MNVYI)
1v 3ngvisnrav
IONVY .91
a3an3ix3
w8/1-L7 OL .8/1-LE
rav MNVHD .2/1-G1
MO01 NId
— HLIM LnOT11Nd iA
IVNNVI .2/1-82 | !
i a3LovyLay
«8/1-81 Ol .8/1-2
\ | (o o o ° © o)
WST = [ B *
— — (o [To ) ) o o) ]
E )
| -N\Flm -
7 wC/1-€ X u2/1-€ SI 3GNLSSOYD :I1ON
w8/1-16
«8/6-16
1NOT11INd .2/1-82 HLIM A3aN3LX3 .8/L-92L
_ Y,




( 60GET m_mmn_.w.u_mm.n_m d/WX913 "ddN00SS L3 OIHO ‘ILYNNIONIO
"ONI “ONIINLOVANNYI °-:hzm
9 00TO 086-/T-9 ONIMVYAA NOILVTIVLSNI
e
‘vid
w_\mm

" Slj; 40 SINIWIMONI
Nl SLOVM13IY ANV SON3ILX3I ¥3I09IHLNO

@ -
AQO8 3JJIAY3S HLIM MONdLl NO

w d399141N0 TVNANVIN 00G¢l
40 NOILVTIVISNI TVOIdAL

431103 NIiddIVH HLIM NIid ONIMO0T -

A

AQO8 30IAY3S

N

i

%\mm._o_._ 1108 ‘via 8¢ -9
IS

\

a3sn 39 OL G3ANILNI HO d3N9IS3IA LON
UV AIHL "SLdIT YIONISSVd HLIM 3SN

|
\J, / vt “TINNOSHAd LHOdSNYYL 3SIMY3IHLIO
\ P HO LH¥OddNS ‘14N 1VHL S3DIAIA HLIM
- (\ P

! / 404 LON 34V S1ONA0Hd 3ISIHL : ONINHVM
]
~ ~
|
-~
7~




AQO08 301A¥3S

(" 196£2| | 390-1e5 XMSZLH ‘(X)MSZ/ZT/0T/81T 6 LN )
—_— X “ONI ‘ONIFNLIVINNYI Oﬂ_ahzu,
00TD 490-.¢2-1 ONIMVYEA NOILVTITVLSNI
( NOILO3S 3iva ERIlin \
4 )

via .
LN3IWLSNrQY M3Y¥IS S wl \ﬂ
ONIBNL %, 2 X 3,2 N
/ . ..Pmmmma_“
o| |0€°0L,2,2
¥311090 .z_am_os._ .
HLIM Nid ONINO0T VIOt ] SINVYD SI9=S SZLH/L3 HLIM
o G3ddIND3 AQOg JOIAY3S HLIM
o YONYL NO 4399141N0 TVANVI
0 ~ 19652 40 NOILV TTVLSNI TVOIdAL
PNz
)
.V\,.\\\lmu._o: 110810 % -9
NG
| / R
] ///

TANNOSYH3d L14OdSNVYL ISIMYIHLO
~ ¥0 L¥0ddNS ‘L4117 LVHL S30IA3A

HLIM d3sn 39 Ol d3d3LNI ¥O
d3INOISAA LON FAV AFHL "S14I1
~ 439ON3ISSVd HLIM 3SN 404 1ON
_ s A N UV S10NAd0Ud ISTHL -ONINYVM

;
/




( OTGET m_mw-mm.mmmm.am d/WX913 "ddN00SS L3 OIHO ‘ILYNNIONIO h
"ONI “ONIINLOVANNYI °-:hzm
00TD 086-/T-9 ONIMYHA NOILVTIVLSNI
( NOILO3S 31va 3LL \
( NOILVTIVLSNI 4399141N0 )
ONOT  TVOIdAL
“\ﬂnJ\w i, 40
. SINIWIHONI NI S1OVH13¥
/ \ ANV SON3LX3 ¥39914LN0O
g9 e
R
e
¥31103 NIdYIVH Yim
LHOI3H Nid 9NDIDOT 'Via ¥
4 B g3aN31X3 "
_m_
LHOI3H a31oVH13¥ ‘NOILISOd
Q310vyL3aN g3S1vd NI d¥39914.LN0
-<_
Il 1) 4\ @.
11 it \\s/
- - i "" ..m > M/y .D_
NOILVTIVISNI  §399141N0 o Y
180HS TVOIdAlL oo h H
AU
] o_
“TINNOSHId LHOJSNVHL ISIMYIHLIO
YO LM0ddNS ‘14N LYHL S3DIA3A HLilM 9l
a3sn 39 0L 3AN3LNI 4O Q3N9IS3AQ LON - 8
YUY AFHL "SL4IT Y3IONISSVd HLIM 3SN 9 Lqm v
404 LON 34V SLONQ0Yd ISIHL : ONINYYM " i_ nE *m
@]
1 ! -_w
DI
‘rN‘\ T **
$370H 1708 &/ -¢ e
Yee | Teez| Sv | .22 | ¥3991¥1NO ONOT | 2Z-228II
%9 | Yiel| .62 | .61 | ¥39OIMLINO LNOHS | I-228Il
g, 9, g, v, NOI1d1¥40S30d | ON 1Yvd
\_ J




NOILLVTIVLSNI 43991-41N0
ONOTIVOIdAL

SANVAD SIS S¢1H/1LS

SIS ¥3FOOIHLNO 096€¢C

Lo}

,.oll.llo

(" 096€2I | 390222 XMGZLH ‘(X)MSZ/2T/0T/813 6 LN )
“ONI ‘ONIFNLIVINNYI Oﬂ_ahzu,
00TD 490-¢-8 ONIMVYHA NOILVTITVLSNI
( NOILO3S 3iva ERIlin \
4 )

IN3Inlsnrav

MIEOS .G

ONIBNL2/2X,24 2

ONINL € X, €
¥31103 NIdYIVH Wia

r L Horsn \ Nid ONINDOT 'VIQ8/S
Q30N31X3
= 8,
0345vH¥13Y 'NOILISOd
auwuwmuuz a3sivy NI 439918400
_<.. < e
imERil; | —
i W ¥/c6 T \ Wy
| X o o 2 S 11
2 n] e T _
NOILVTIVLSNI ¥399/ 1IN0 L . ol o] r
1HOHS TvIIdAL rw_
%!
_O-
1INNOSH3d LHOdSHNYHL 3SIMAIHLO for— Sl 8—~
H0 L1d0ddns ‘L4171 1¥HL S321A34 b/, 9 ...e\n Yse
HLIM d3sn 39 oL A3dN3ILNI H0 " la_ - "
w3dnne d3IN9I1$3Qa LON FdY AGHL "sS14dI1 % Lq‘l - |¢||||q| ~
d3is d39N3ISSY¥d HLIM 35N 904 LON i ﬁ ' 1 W849
Jd¥ S1ON3J0dd 3SIHL ‘ONINdYM / -m_vl E |A_v i *
' }
¥,
SI10H 1108, 84 ¥ o /e
«C/T-0T W6Z WCIT-vv WC/T1-8¢ g39oILNO ¢-096€¢
e ONOT
P @ ) ) ) YIOOMLNO | _
- WIT-1 WLC wC/T-8C w2/T-02 LHOHS T-096¢€¢
ad ho} K=h V. NOILdIHOS3A |'ON 1dVvd




4 ™

CRANE SAFETY AND HAZARDS N

ET5500MPB/R, ET6KMPB/R, ET8100R, ET10K(X), ET18K(X), ET25K(X)

CAUTIONS

1. INSPECTVEHICLE AND CRANE, INCLUDING OPERATION, PRIORTOUSE DAILY.

2. DONOTUSETHISEQUIPMENT EXCEPT ON SOLID, LEVEL SURFACE WITH CRANE MOUNTED ON
FACTORY-RECOMMENDED TRUCK.

3. BEFORE OPERATING THE CRANE, REFER TO MAXIMUM LOAD (CAPACITY) CHART ON CRANE FOR
OPERATING (LOAD)LIMITATIONS.

4. DONOT OPERATE, WALK, OR STAND BENEATH BOOM OR A SUSPENDED LOAD.

5. ATTACHPENDANT CORD SUPPORTSNAPTOATTACHMENTPOINTBEFORE PLUGGINGINPENDANT.

6. UNPLUGPENDANTAND SHUT OFF MASTER DISCONNECT SWITCHWHEN CRANE NOT INUSE.

7. FORTRAVEL,BOOMMUST BE INSTOWED POSITION.

DANGER

« THISCRANEISNOTAPASSENGERLIFT

e |ITISNOTDESIGNED ORINTENDED TOBEUSED TOLIFT, SUPPORT, OROTHERWISE TRANSPORT
PERSONNEL.

YOUMUSTNOTOPERATETHIS CRANEUNLESS

1. YOUHAVE BEEN TRAINED IN THE SAFE OPERATION OF THIS CRANE
AND

2. YOUKNOWANDFOLLOW THE SAFETY AND OPERATING RECOMMENDATIONS CONTAINED INTHE
MANUFACTURER'S MANUALS, YOUREMPLOYER'SWORKRULES, AND APPLICABLE GOVERNMENT
REGULATIONS. ANUNTRAINED OPERATOR SUBJECTSHIMSELF AND OTHERS TODEATHOR SERIOUS
INJURY.

ELECTROCUTIONHAZARD

e  THISMACHINEISNOTINSULATED.

«  MAINTAIN SAFE CLEARANCES FROMELECTRICALLINES AND APPARATUS.

e YOUMUSTALLOW FORBOOM SWAY, ROCK OR SAG, AND ELECTRICAL LINE AND LOADLINE
SWAYING.

e THISLIFTINGDEVICEDOESNOTPROVIDEPROTECTION FROMCONTACTWITHORPROXIMITY TOAN
ELECTRICALLY CHARGED CONDUCTOR.

«  YOUMUST MAINTAIN A CLEARANCE OF AT LEAST 10 FEET BETWEEN ANY PART OF THE CRANE,
LOADLINE, OR LOAD, AND ANY ELECTRICAL LINE ORAPPARATUS CARRYING UP TO 50,000 VOLTS.
ADDITIONAL CLEARANCE ISREQUIRED FORVOLTAGES INEXCESS OF 50,000 VOLTS. REFERTO
DRAWING 15394 FOR ADDITIONAL INFORMATION.

« DEATHORSERIOUSINJURYWILLRESULTFROMCONTACTORINADEQUATE CLEARANCE.

\_ y,
( TITLE DATE SECTION \
VENTURO INSTALLATION DWG 7-29-03G | C150
MFG., INC. SUPERCEDES
9 ——— CINCINNATI,OHIO | FT5500MPB-ET25KX 10-14-97F| 850711 y




4 )
VEHICLE & CRANE MOUNTED ELECTRICAL HAZARD SIGN
APPLICATION & INFORMATION
ET & HT CRANE SERIES
A SIGN NO. 15393A DISPLAYS THE INTERNATIONAL SYMBOL FOR
ﬁ DANG-ER | ELECTRICITY AND WARNS OF DANGER FROM AN
ELECTRICALLY CHARGED VEHICLE, CRANE, OR LOAD. FOUR
L ARE RECOMMENDED (ONE FOR EACH SIDE AND ONE FOR
478 01 SIRISL LA (08 A EACH END OF VEHICLE) TO BE APPLIED IN LOCATIONS WHICH
il | ARE READILY VISIBLE TO GROUND PERSONNEL.
[ A DANGER | A  SIGN NO. 15401 PROVIDES ADDITIONAL WARNING OF LEGAL
ﬂ".‘ﬂﬁﬁﬂ"rl?wﬂgfﬁﬂﬁ THiS EE&I'I_PLH:E:; REQUIREMENTS WHEN OPERATING NEAR HIGH VOLTAGE
__ OF 50,000 VOLTS OR LESS. LINES. THIS SIGN IS PLACED ON THE CONTROL PENDANT
s e ke i el SIDE OF BOOM.
REQUIRED MINIMUM CLEARANCES REFERRED TO ON SIGN NO. 15401
REQUIRED CLEARANCES FROM OVERHEAD HIGH-VOLTAGE LINES
NOMINAL VOLTAGE (kV) MINIMUM REQUIRED
(PHASE TO PHASE) CLEARANCE (FEET) *
0- 50 10
over 50- 200 15
over 200- 350 20
over 350- 500 25
over 500- 750 35
over 750- 1000 45
REQUIRED CLEARANCES FROM ENERGIZED HIGH-VOLTAGE CONDUCTORS
(WHILE IN TRANSIT)
NOMINAL VOLTAGE (kV) MINIMUM REQUIRED
(PHASE TO PHASE) CLEARANCE (FEET) *
0- 0.75 4
over 0.75- 50 6
over 50- 345 10
over 345- 750 16
over 750- 1000 20
* NOTE: ENVIRONMENTAL CONDITIONS SUCH AS FOG, SMOKE, OR PRECIPITATION MAY REQUIRE
INCREASED CLEARANCES
\, Y,
( TITLE DATE SECTION \
INSTALLATION DWG 5-15-02H C150
ENTUR‘ MFG., INC. SUPERCEDES
\ sesssssessesssssssssmn ~ CINCINNATI, OHIO ET & HT CRANE SERIES 5'13'97G 15394 )




G ol N
mmmh F cmmmm—mmmm X)01.13 OIHO ‘ILVNNIONID
o ouaniovimon QG 1L INEH
061D | VG0-61-8 INJNIOV1d TvI3d
- <
Xovd Wood (a1 000v) Tvo3a
3sv3yuo M20719 HOLVNS
Z-SLivl Z-1£161
QuVvZVH / | \
NoILNOWLO31d [ & o 1513
¥3ONva S 193dSNI 7 ‘
¢oest . NOILNVO ]
= 06£S1 Pca
o S
(1417 o]/ — .
¥3IONISSVd M (3dIS
1ON) - INVAN3d ¥O4 31vid3do Ol 311SOddO "
d3IONVA INIWHOV LLY INdMVY1N 18S/1) avo3da Tvo3ad
L6ES L LOVS L XMoL13
185G ALIOVdAVYD O¥NLN3A
noogd Lv.l6l 68€L1L
88¢.l
1431 LHOI
70¥LNOD ILONTY
9N1dNN 86€S1 w.wwww_vw INILSAS ONISN3S
ﬁ \ % avo1d3A0
€18.1
1A 0 | . M,_._.ﬁ_u”_pze.mpwﬁon_ i m\ .
16€€1
AN 40 LNO¥4 NO) Asvads S8
10 Z-SlvvlL
L-€LbbL ro
_ Y,




PART NO.: 15390

QUANTITY: 1

PART NO: 13391

QUANTITY: 1

PART NO: 13392

QUANTITY: 1

PART NO: 13401

QUANTITY: 1

PLACEMENT: Rear cover

PLACEMENT: Rear cover

PLACEMENT: Rear cover

DECAL: UNLAWFUL TO OPERATE

PLACEMENT: Right side of housing.

DECAL: CAUTION — INSPECT VEHICLE & CRANE

FUNCTION: To inform the operator of key
operating requirements,.

DECAL: DANGER - NOT PASSENGER LIFT

FUNCTION: To inform the operator not to lift,
support or transport personnel, and
to ensure that crane operator is
adequately trained.

DECAL: DANGER - ELECTROCUTION HAZARD

FUNCTION: To inform the operator that the
machine (crane) represents an
electrocution hazard should it come
close To or in contact with
electrical voltage source.

FUNCTION: To inform the operator of proper
operation in vicinity of power lines.

A CAUTION

1. INSPECT VEHICLE AMD CRANE
OPERATION, PRIOR TO USE DAILY.
2. D0 NOT USE THIS EQUIPMENT EXCEPT
D, LEVEL SURFACE WITH CRANE
FACTORY-RECOMMENDED

5 WWMWWWE
WWW

6. FOR TRAVEL, BOOM MUST BE IN STOWED
POSITION,

THIS CRANE IS NOT A PASSENGER LIFT

IT IS NOT DESIGNED OR INTENDED TO BE USED TO LIFT,
SUPPORT OR OTHERWISE TRANSPORT PERSOMNEL.

YOU MUST NOT
OPERATE THIS CRANE UNLESS:

1. YOU HAVE BEEN TRAINED IM THE SAFE DPERATION
OF THIS CRANE; AND

2. YOU KNOW AND FOLLOW THE SAFETY AND OPERA-
TING RECOMMENDATIONS CONTAINED IN THE
MAKUFACTURER'S MANUALS, YOUR EMPLOYER'S
'WOAK RULES AND APPLICABLE GOVERNMENT
REGULATIONS.
AN UNTRAINED OPERATOR SUBJECTS HIMSELF AND
OTHERS TO DEATH OR SERIOUS INJURY.

A DANGER

THIS MACHINE IS NOT INSULATED

ELECTROCUTION HAZARD

MAINTAIN SAFE CLEARANCES FROM ELECTRICAI
LINES AMD APPARATUS. YOU MUST -II.LW Fnﬂ

BOOM SWy,

AND LOADLINE SWAYING.

THIS LIFTING DEVICE DDES MOT PROVIDE PRO-
TECTION FROM CONTACT WITH OR PROXIMITY TO
AM ELECTRICALLY CHARGED CONDUCTOR.

YOU MUST MAINTAIN A CLEARANCE OF AT LEAST
10 FEET N ANY OF THE CRANE, Lt
LINE OR LOAD AND ANY ELECTRICAL LINE OR

CAR A
FOOT ADDITIONAL CLEARANCE I5 REQUIRED FOR
EVERY ADDITIDNAL 30,000 VOLTS OR LESS.

DEATH OR SERIOUS INJURY WILL RESULT FROM
CONTACT OR IMADEQUATE CLEARANCE.

A DANGER

UNLAWFUL TO OPERATE THIS EQUIPMENT
WITHIN 10 FEET OF HIGH - VOLTAGE LINES
OF 50 000 VOLTS OR LESS.

FOR MINIMUM EXCESS OF 50,000 VOLTS, SEE CRANE

TR NS, BANUAL Gt CAL = DA ARTIGLE 31, TELE 8, HIDHT » VOLTRGE ELACTRIGAL SaraTy ONCHNE

N
>

WENTURO

-

MFG., INC.
CINCINNATI, OHIO

/
TITLE DATE SECTION \
SAFETY DECALS 9-6-05 C150
CRANES 121383




\
>

-

N
PART NO: 15393A
DECAL: DANGER - ELECTROCUTION HAZARD
FUNCTION:  Warns of danger from electrically ADANGER
charged vehicle, crane or lead. ELECTROCUTION HAZARD
KEEP CLEAR OF TRUCK AND LOAD
DEATH OR SERIOUS INJURY CAN RESULT FROM
QUANTITY: 4 ‘VHIGE IF THE BOOM OF LOADLIE SHOULD
BECOME ELECTRICALLY CHARGED.
PLACEMENT: Ohe on eoach side and each end of
vehicle,
PART NO: 15513
DECAL: MASTER DISCONNECT SWITCH
FUNCTION: To inform the operator of location
ond operation of master disconnect
switch,
QUANTITY: 1
PLACEMENT: On master disconnect switch bracket.
J
TITLE DATE SECTION \
TEE MEG.. INC. SAFETY DECALS 4-26-06 |C150
CINCINNATI, OHIO SUPERSEDES 21 384
CRANES - J




PART NO.: 14473-2

DECAL: GREASE

FUNCTION: To show the operator where to GREASE I
apply grease.

QUANTITY: Varies

PLACEMENT: Near grease fittings.

PART NO. 13397
FILL WITH BOOM DOWN

DECAL: OIL LEVEL

FUNCTION: To inform the operator of proper oil m
level to maintain, USE AUTOMATIC TRANSMISSION FLUID

QUANTITY: 1 ATF - DEXRON

#13397

PLACEMENT: Side of hydraulic power unit,

PART NO: 13398

DECAL: UNPLUG REMOTE CONTROL UNPLUG
REMOTE CONTROL
PENDANT WHEN

QUANTITY: 1 NOT IN USE

PLACEMENT: Near pendant socket,

FUNCTION: To inform the operator to unplug
remote control when not in use.

#15398

%
TITLE DATE SECTION \

® MFG., INC. ET DECALS 9-6-05 C150

\

4

'EN I u SUPERSEDES

. sy CINCINNATI, OHIO ’ 21 354 )




PART NO.:
DECAL:
FUNCTION

QUANTITY

PLACEMENT

PART NO.
DECAL:

FUNCTION

QUANTITY

PLACEMENT

PART NO.:
DECAL:

FUNCTION
QUANTITY

PLACEMENT

17813
OVERLOAD SENSING SYSTEM

To advise the operator of the
operation of the overload system,

1

Right side of housing.

15381
ATTACHMENT

To show the attachement point for
pendant support cord

1

Rear of housing.

19731-2
SNATCH BLOCK CAPACITY DECAL

To show the capacity of snatch block

2

Each side of snatch block

CRANE IS EQUIPPED WITH AN OVERLOAD SENSING SYSTEM

1. IF OVERLOADED, THE WINCH UP, BOOM DOWN AND (OPTIONAL) BOOM OUT
FUNCTIONS WILL AUTOMATICALLY SHUT OFF TO PREVENT INCREASED
OVERLOAD.

2 gg&:g NES EQUIPPED WITH AN OPTIONAL OVERLOAD ALARM IT WILL ALSO

1. IF AN OVERLOAD OCCURS, USE THE WINCH DOWN, BOOM UP OR BOOM IN
FUNCTIONS TO RELIEVE THE OVERLOAD,

4. THE OVERLOAD SENSING SYSTEM IS INOPERATIVE IF THE BOOM ELEVATION
1S AT THE BOTTOM OR TOP LIMIT OF TRAVEL. TO RELIEVE THIS CONDITION,
RAISE OR LOWER THE BOOM SLIGHTLY BEFORE LIFTING THE LOAD.

5. SEE MANUAL FOR TESTING OVERLOAD SYSTEM

NOTICE - WARRANTY VOID IF DISCONNECTED

THE OVERLOAD SENSING 5YSTEM HAS BEEN INSTALLED AS A SAFETY FEATURE
TO PROTECT THE EQUIPMENT AND THE OPERATOR

DO NOT DISCONNECT THIS SYSTEM #7813

ATTACHMENT
FOR PENDANT CORD
SUPPORT STRAP

BTEEET

NOTE: ACTUAL CRANE CAP. MAY BE LOWER
197312

SNATCHBLOCK
CAP. 4000 LBS.

g
>
'I'u MFG., INC.
CINCINNATI, OHIO
.

TITLE

MISC. DECALS

DATE SECTION

7-27-06A | C150

%
<

ET6KR - ET8K(X) - ET10K(X) | 9-7-05

SUPERSEDES

21362

J




e )
PART NO.: 17387 & 17388 OPPOSITE) ]
DECAL: CRANE CAPACITY ==

USE SMATCH BLOCK
FUNCTION: To show the operator the operating OVER 1600 LBS
capacities of crane. o
? LENGTH
QUANTITY: 1 each ~%0[1s00 [ 7 FT.
?200 925 | 11 FT.
PLACEMENT: One on each side of koom. Lo [l
PART NO: 19740
DECAL: MODEL NUMBER (ETI10K)
FUNCTION: To show the model of the crane.
QUANTITY: 2
PLACEMENT: Onhe on each side of boom.
PART NO: 19741
DECAL: MODEL NUMBER (ETI10KX>
FUNCTION: To show the model of the crane.
QUANTITY: 2
PLACEMENT: Ohe on eoch side of boom.

g J
/ TITLE DATE SECTION \
TUB! MEG.. ING. MODEL & CAPACITY DECALS | 9-10-05 |C150

CINCINNATI, OHIO SUPERSEDES 21 363
L ET10K(X) - )




( N

ADEQUATEWIRING IMPERATIVE FORPROPER OPERATION

1. PROPER GROUND PATH - SEE DWG 15660

2. CURRENT DRAW IS SEVERAL HUNDRED AMPERES -

ADEQUATE WIRE SIZE AND BATTERY CAPACITY ISABSOLUTELY
ESSENTIAL (SEE CHART BELOW.)
MINIMUMWIRE GAUGEANDBATTERY SIZE
MODEL TOTAL LENGTH OF CABLE (FT)* 12VOLTBATTERY REQUIREMENTS
0-20 21-25| 26-30| 31-40 | 41-50 | 51-60 | 61-70 [ 71-80 | CCA (A)* RC (MIN)***

CE6K
CT2000
CT2003/4/5 #4 #4 #2 #2 #1 #0 #0 #00 350 100
DT7K
ET5500MPB
ET5500R
ET6KMPB #2 #2 #1 #0 #00 NOTRECOMMENDED 450 100
ET6KR
ETSK A
ET10K
ET12K A
ET8KX A
ET10KX #2 #2 #1 #0 #00 NOTRECOMMENDED 550 150
ET12KX A
ET25K SEE DRAWING 124600 FOR CABLE AND BATTERY REQUIREMENTS
ET25KX

\

* INCLUDES GROUND CABLE

**  CCA=COLD CRANKING AMPS AT O' F.
THE CCA RATING IS A MEASURE OF THE ABILITY OF THE BATTERY TO DELIVER A HIGH CURRENT FOR A SHORT PERIOD OF TIME.

*** RC=RESERVE CAPACITY IN MINUTES AT 25 AMPS AND 80' F.
THE RC RATING IS A MEASURE OF THE PERIOD OF TIME THE BATTERY CAN SUPPLY A GIVEN CURRENT WITHOUT RECHARGING.

TITLE

DATE

8-2-06S

\L

SECTION

C200

N
CABLE & BATTERY
VENTURO
(]
\

CINCINNATI, OHIO CE, CT, DT, & ET

SUPERCEDES

8-10-00R

711105




4 _oT- N
09941 3¢0-S1-1 ANVHO ¥ HONIM OIHO ‘LLYNNIONIO
"ONI ‘ONIENLOVANNYIN ozahzu
0020 490-¢-8 3719dVO Ad311vd - NOILVT1VLSNI
( NOILO3S 3lva 3LL \
( )
suoneolyloads ajged pue
AJaneq papuswiwodal 10}
GOTTT. BMQ 99S 910N «
‘leonoeld si se Alaneq Jo Jauels 0] 9S0[0 Se 91ed0T
‘papuswwodal (L T#6T N/d) Jaxealq 1naJio 1o asn4
(ssa29e Asea Jo)
a1eao0|) Aiajes o)
+ 9|qed 1un Jamod Aressadau youms
/ 109UU0JSIp I91SeN umoys
(apIs ,10U,.) PIOUS|OS JBLE)S IO N dX913
[euiwal Alaneq 01 ajged yoeny
|
|
|
{
i
!
/
I
‘aurlIo 2111999
Jo uoneJiado Juaniwialul Ul Nsal Aew sdais pauonuaw aAoge ayi ysijdwoode o0 ainjre4
awrelyonn
o1aulbu3 v "SaurJD 211933 YIIM pPapn|aul ‘awel) YonJ) auy) 0] aseq
aurl2 ay1 wol dens Buipunoib abneb z# e |reisul ‘os|y (‘auibua ayl 01 pa1oauuod sI Alaneq
wouy annebau JI paiinbal) swel) »onJ1 ayp 01 suibus ay) wolj dens Buipunolb abneb z# e |eisul
\ ‘siy ainsul 0] Alaned ayi Jo aAireBau syl YliM UOIID3UUOD Syewl Isnw aueld ay | jueuodu| )




(
INSTALLATION DWG 8-2-06E C200
VENTUR° MFG., INC. SUPERCEDES
( |
.

A
CINCINNAT,OHIO | £78/10/12K (X) 7-27-06D | 900630Aa )

( )
CRANE OPERATION AND MAINTENANCE INSTRUCTIONS
A ET8K(X),ET10KX, ET12K(X)
SAFETY
Before operating this crane, read and understand these instructions, the 850711 Crane Safety and
Hazards Information Sheet, and review all safety & instruction labels on the crane.
CRANE INSPECTION
Before operating this crane, inspect for wear, damage, or oil leakage. After the wire rope has been
run out, check for wear, kinks, and broken strands. Check the hook and safety latch for damage.
Correct any problems before using the crane.
CAPACITY
Before operating this crane, review the capacity diagrams on the 891014 Capacity Information Sheet
as well as the capacity charts on the sides of the boom to relate the load to be lifted to the boom
length and angle. The boom angle is shown by a gravity arrow.
SNATCH BLOCK A
If the load exceeds 1600 Ibs. for the ET8K(X) and ET10K(X) or 1750 Ibs. for the ET12K(X) or if
reduced winching speed for better control of smaller loads is required, use the snatch block to rig
the crane for two part line operation. Refer to drawing 2Al701, 17450 or 21575 for this.
CONTROLS
This crane is operated by a remote control pendant. The pendant should be unplugged and stored
in a compartment or the cab when the crane is not in use.
Before plugging the pendant in, inspect the plug, socket, cord, pendant head, and switches for
damage. Actuate all four switches both ways to verify that they all have the same feel and sound
and that they return to the center position.
Plug the pendant into the socket on the right side of the crane and snap the strain relief tether to the
crane housing.
Turn on the Master Disconnect Switch. Use "Winch Down" to release tension on the wire rope to
unhook it from storage tie down position.
Use "Boom Up" to elevate the boom from the boom rest position.
Check all control functions to see that they are working correctly.
\ y
TITLE DATE SECTION \




r

\

CONTROL FUNCTIONS
WINCH "UP" and "DOWN" - Raises and lowers the load with the wire rope.

POWER ELEVATION - "Up" raises the boom elevation by operating the valves and the
electric hydraulic power unit. "Down" operates a solenoid release valve mounted on the
cylinder to lower the load and/or boom by gravity at a controlled rate. A check valve onthe
cylinder prevents the boom from coming down if a hose breaks. A flow control valve controls
lowering rate.

POWER EXTENSION - "Out" and "In" extend and retract boom 4 ft. under power. A pilot
operated check valve on the boom prevents the boom retracting without hydraulic power or if a
hose should break. A flow control valve controls retract rate under load.

A
POWER ROTATION - "L" & "R" control direction of rotation. The ET8KX, ET10KX or ET12KX
can be rotated continuously thru 360 degrees or more. There are no internal restrictions on the
number of rotations in any direction.

CONTROL PRIORITY SYSTEM - As a builtin safety feature, the operator can perform only one
major and one minor function at any one time. Major functions are rotation, winching up of a
load, and elevating, extending and retracting the boom. Minor functions are winching down,
and lowering the boom.

a. "Winch Up" has priority over "Boom Up", "Boom Out & In", and "Rotation”
b. "Boom Up" has priority over "Boom Out & In", and "Rotation".
c. "Boom Out & In" have priority over "Rotation".

d. "Boom Down"and "Winch Down" can be operated with any function.

CRANE OPERATION
Avoid rapid reversal of the Winch and Rotation Control Switches. The high inrush currentto
the motors during reversal can reduce the life of the contactors and the motor brushes and
commutators.

When operating "Winch Up", "Boom Down" or "Boom Out" always maintain clearance
between the boom head and the snatch block or hook.

Do not lift or drag a load sideways using any of the crane functions. The boom has much lower
bending strength sideways than in the vertical direction.

\
WENTURO -
SUPERCEDES
(]
\_

A
CINCINNATI, OHIO ET8/10/12K(X) 5-26-06C mb )

TITLE DATE SECTION

INSTALLATION DWG 5-27-06D | C200

\L




r

\

OVERLOAD ALARM SYSTEMS (OPTIONAL)
This crane may be equipped with an optional overload alarm system.

1. Overload alarm horn sounds if rated load is exceeded at any reach.
2. Ifalarm sounds, RAISE Boom or LOWER Winch to remove overload.

3. Always RAISE Boom slightly before lifting load - Warning system INOPERATIVE when
cylinderis completely bottomed.

4. Alarm can be tested by raising Boom against UP limit stop.

MANUAL TELESCOPIC BOOM
The 6'to 14' and the 7' to 15' boom have a 4' manual telescoping section in addition to the 4"
power extension. A toggle pin locks the boom into either the extended or retracted position.

TRUCK SETUP & OUTRIGGERS
1. The truck should be parked on ground that is as level and as firm as possible when using
the crane.

2. The center of the crane should be positioned close enough to the job so that it can be
operated at a reach that puts the load within the rated capacity of the crane.

3. Set the vehicle parking brake and put the vehicle transmission in "park” or a low gear
unless the engine is to be left running.

4. Deploy the outriggers to help stabilize the vehicle against rocking or overturning when lifting
withthe crane.

PREPARATION FOR TRAVEL
1. Return the outriggers to the stowed position. Install and secure all pins.

2. Stow the crane boom in the boom support.
3. Hook the winch line to a tie down point on the body or pedestal and apply tension.
4. TURN OFF THE MASTER DISCONNECT SWITCH.

5. Unplug the control pendant and store in a body compartment or the cab.

WARNING

» The pendant (or receiver) plug must be un-
plugged from the crane socket and the Master
Disconnect (power) switch must be turned "off"
when the crane is not in use! Leaving the pendant
(or receiver) connected and the power on when
not in use may result in dangerous, unintentional
activation of the crane functions."

. J

>
\_

INSTALLATION DWG 5-27-06D | C200

\L

SUPERCEDES

TITLE DATE SECTION
WENTURO -
(]

A
CINCINNATI,OHIO | FT8/10/12K (X) 5-26-06C | 900B30C )




-
MAINTENANCE

rear of crane.

\

Crane requires only periodic lubrication. As a standard procedure this can be done at the
time the vehicle is serviced. Rotation bearings are self - lubricating. Fill Winch & Rotation
Gear Boxes to level of the side plug with S.A.E. 85W/140 Hypoid Lubricant.

Chains should be oiled lightly (DO NOT GREASE). Excess oil or grease will collect road grit
and cause excessive chain wear. Moly filled chassis grease should be applied by pressure
grease gun to fittings on each end of rotation worm shaft and on rotation gear teeth thru port at

Fill electric hydraulic boom elevation, power unit reservoir to oil level line with boom down.
Use Automatic Transmission Fluid Type "A" or Type "B" (Dexron). Below 20 degrees F. add
3/4 pt. Kerosene. Drain and refill with Dexron ATF when weather warms up. Check
periodically or when boom action slows down.

CINCINNATI, OHIO

\
VENTURO
\

TITLE

INSTALLATION DWG

DATE

10-23-97A

\L

SECTION

C200

ET10KX

SUPERCEDES

5-30-90

0B30d




SELECTION

The chart below shows the maximum working load and breaking strength of 7 X 19 Galva-
nized AIRCRAFT Grade Wire Rope in various diameters. The breaking strength is 3-1/2
times the maximum working load. Do not use wire rope with a Maximum Working Load rating
less than the single line capacity of the crane. Use of wire rope diameter larger than the size
furnished with the crane will reduce the fatigue life of the wire rope.

WIRE ROPE DIAMETER MAXIMUM WORKING LOAD BREAKING STRENGTH

1/8" 570 Ibs 2000 Ibs

5/32" 800 Ibs 2800 Ibs

3/16" 12001Ibs 4200 Ibs

7/32" 1600 Ibs 5600 Ibs
1/4" 2000 Ibs 7000 Ibs

5/16" 2800 Ibs 9800 Ibs

3/8" 4114 1bs 144001bs

INSTALLATION

1. Unwind coil of rope by rolling it along floor. This will prevent kinking.

2. Most VENTURO Cranes are provided with a slot in the winch drum side plate for attaching the
end of the wire rope with a stop collar. A hole in the housing allows access for the end of the
wire rope wheninserted thru the slot.

The ET20K(X) & ET25K(X) Cranes have a clamp built into the winch drum and do not use a
stop collar.

3. THERE MUST ALWAYS BE AT LEAST (3) TURNS OF WIRE ROPE ON THE DRUM WHEN
UNDER LOAD.

e

TITLE DATE SECTION

e
WIRE ROPE SPECS 5-26-06H WC 200
VENTURO MFG., INC. SUPERCEDES
.

CINCINNATLOHIO 1 \VENTURO WINCH & CRANE [10-23-97c| 711006 )

\L




( 920027 | vSo-El-L VO AN E RVO TNERVO ETERIVETE]

$303sy3dNS OIHO ‘ILVNNIONIDO 1
€90-Z1-9 ONIMVHA NOILVTIVLSNI s ‘:.-.E,

f NOILDO3S aiva L
\

-c F\/ \/-Q_\
.-Q .-Q

(avd 3svd 40 dol1 0oL

o) JoV4uNS ONILNNOW)
«8/€-92 = LHOITH WNIIXVIN

+8/€-81 = LHOITH WNIININ

(s329v1d €)
SAVd NOOg INITAHLIATOd MINHN

1S3 INOOAQ JF1avisnradv $.00¢2

9%
<




( (&~ FOR FURTHER ASSISTANCE h
TROUBLESHOOTING GUIDE CALL 800-226-2238 AND ASK

ET10KX FOR TECHNICAL SUPPORT.

INITIAL TROUBLESHOOTING STEPS (ANY INOPERATIVE FUNCTION)

IF YOU ARE EXPERIENCING AN ELECTRICAL PROBLEM (OR ARE UNSURE WHAT
THE PROBLEM IS) CHECK THE FOLLOWING BEFORE PROCEEDING:

CHECK THE MAIN POWER SUPPLY - MAKE SURE THAT THE MASTER DISCONNECT SWITCH
IS ON.

CHECK THE PENDANT CORD PLUG - MAKE SURE IT IS SECURELY PLUGGED IN.

THE MOST COMMON ELECTRICAL PROBLEM IS INSUFFICIENT VOLTAGE. YOU
CAN VERIFY SUFFICIENT SOURCE VOLTAGE BY REFERRING TO SERVICE
BULLETIN 800306 “MINIMUM VOLTAGE TEST” IN THIS INSTALLATION MANUAL.
IF YOU ARE UNABLE TO PERFORM THIS TEST (i.e. THE POWER UNIT WILL NOT
FUNCTION) SKIP TO THE NEXT STEP.

CHECKING FOR SUFFICIENT CONTROL VOLTAGE AT THE PENDANT SOCKET:

REMOVE THE PENDANT CONTROL FROM THE CRANE AND PROP OPEN THE PENDANT
SOCKET LID.

TURN ON THE MASTER DISCONNECT SWITCH.
LOCATE THE POWER SUPPLY PIN ("HOT PIN") FOR THE SOCKET - SEE FIGURE 1 BELOW.

WITH A MULTIMETER/VOLTMETER MEASURE THE VOLTAGE AT THE "HOT PIN". THIS
SHOULD BE SOKRCE VOLTAGE MEASURING 12AVOLTS DC.

PENDANT CONTROL BYPASS PROCEDURE

IF THE PENDANT CORD IS SUSPECT, YOU CAN JUMPER THE “HOT PIN” TO ANY OF THE
FUNCTION PINS (i.e. WU = WINCH UP, BD = BOOM DOWN, ETC.) TO VERIFY WHETHER
THE PROBLEM IS IN THE PENDANT CONTROL OR THE CRANE WIRING.

BU
FIGURE 1-PENDANT SOCKET "HOT PIN"

\

\L

TITLE DATE SECTION

INSTALLATION DWG 8-30-00B | C300

\
WENTURO -
SUPERCEDES
(. |
\_

CINCINNATLOHIO | ' ET10K X 4-24-00A | 19477a




( )
LOSS OF SPECIFIC FUNCTIONS - THE FOLLOWING PROVIDES
TROUBLESHOOTING STEPS FOR THE MOST COMMONLY ENCOUNTERED

PROBLEMS.

LOSS OF ALL THREE OF THE FOLLOWING FUNCTIONS SIMULTANEOQUSLY -
WINCH UP (WU), BOOM DOWN (BD), AND BOOM OUT (BO)

VERIFY THAT THE CRANE IS NOT OVERLOADED (CHECK CAPACITY DECAL ON BOOM).

IF CRANE IS OVERLOADED - UNLOAD CRANE COMPLETELY BY WINCHING DOWN.

IF FULL FUNCTION IS RESTORED, REDUCE LOAD AND RESUME OPERATION.
A
IF NOT, REMOVE THE SIDE ELECTRICAL BOX COVER. LOCATE THE 22739 [OVERLOAD
SHUTOFF] RELAY-REFER TO 20591 ELECTRICAL SCHEMATIC IN THIS INSTALLATION MANUAL.
A 17799 RESISTOR ASSY, IS ATTACHED TO THE OVERLOAD SHUTOFF RELAY-CAREFULLY

DETERMINE IF RESISTOR IS HOT/WARM.

IF SO, REMOVE THE BLACK WIRE FROM TERMINAL #5 ON THE OVERLOAD SHUTOFF
RELAY.

IF THIS RESTORES FUNCTIONS, IT INDICATES THAT THE OVERLOAD SHUTOFF PRESSURE
SWITCH (LOCATED ON THE ELEVATION CYLINDER) HAS MALFUNCTIONED.

IF THIS DOES NOT RESTORE FUNCTIONS, IT MAY INDICATE THAT THE OVERLOAD
SHUTOFF RELAY IS DEFECTIVE.

RECONNECT THE BLACK WIRE TO THE OVERLOAD RELAY - DO NOT CONTINUE TO OPER-
ATE THE CRANE WITH THIS WIRE DETACHED.

WARNING: THE FOLLOWING PROCEDURE IS INTENDED FOR UNLOADED CRANE STOWAGE
ONLY. A LOADED CRANE SHOULD NEVER BE OPERATED IN THIS MANNER. TO STOW
AN UNLOADIiD CRANE WHICH HAS LOST WU, BD AND BO PERFORM THE FOLLOWING:

LOCATE 22739 [OVERLOAD SHUTOFF] RELAY. RELOCATE THE 14" PURPLE WIRE
FROM TERMINAL #2 TO TERMINAL #1 NEXT TO THE 3" BLACK WIRE IN THE CENTER
OF THE RELAY.

THIS ACTION PROVIDES A SURE GROUND FOR THE 14" PURPLE WIRE AND SHOULD
RESTORE THE THREE FUNCTIONS (WINCH UP, BOOM DOWN, AND BOOM OUT).

NOTE: DO NOT CONTINUE TO OPERATE THE CRANE IN THIS CONFIGURATION.
EXPEDITE PERMANENT REPAIRS BY VISITING AN AUTHORIZED DEALER OR CALLING
OUR TECHNICAL SUPPORT LINE @ 1-800-226-2238 X 124.

\ Z
( TITLE DATE SECTION \
ENTUR° INSTALLATION DWG 9-16-05B | C300

MFG., INC. SUPERCEDES
9 ‘_ CINCINNATL OHIO 1 ET10K X 4-24-00A | 19477b )




\

OPERATING A LOADED CRANE USING THIS PROCEDURE WILL VOID THE WARRANTY.
LOSS OF BOOM DOWN (BD) ONLY:

CHECK FOR WINCH UP AND BOOM OUT. IF THESE TWO FUNCTIONS ARE WORKING
PROCEED TO NEXT STEP. IF THESE TWO FUNCTIONS ARE ALSO INOPERATIVE SEE THE
PREVIOUS SECTION ('LOSS OF WINCH UP, BOOM DOWN, AND BOOM OUT").

WARNING: THE FOLLOWING PROCEDURE IS INTENDED FOR UNLOADED CRANE STOWAGE
ONLY - A LOADED CRANE SHOULD NEVER BE OPERATED IN THIS MANNER. TO STOW
AN UNLOADED CRANE WHICH HAS LOST THE BOOM DOWN FUNCTION PERFORM THE
FOLLOWING:

CAUTION: KEEP HANDS AWAY FROM ALL PINCH POINTS BY APPROACHING THE
“BOOM TOP POSITION SWITCH” FROM THE TOP OF THE MECHANISM - IN FRONT OF
THE WINCH AND JUST BEHIND THE BOOM. LOCATE THE BOOM TOP POSITION
SWITCH (SILVER BUTTON) AND DEPRESS USING A LONG SCREWDRIVER. AT THE
SAME TIME, ACTIVATE THE BOOM DOWN SWITCH ON THE PENDANT CONTROL.

IF BOOM DOWN IS NOW FUNCTIONAL THIS WOULD INDICATE THAT THE OVERLOAD
PRESSURE SWITCH IS NOT PROPERLY GROUNDED OR IS ITSELF MALFUNCTIONING
(NOT PROVIDING THE PRIMARY GROUND TO THE BOOM DOWN RELEASE COIL).

LOSS OF HYDRAULIC FUNCTIONS

IF (ANY ONE OF THESE THREE FUNCTIONS) BOOM UP, BOOM OUT, OR BOOM IN IS
FUNCTIONING PROPERLY, THE HYDRAULIC POWER UNIT AND ITS ASSOCIATED CONTACTOR
ARE WORKING PROPERLY AND THIS SECTION DOES NOT APPLY.

IF THE HYDRAULIC POWER UNIT DOES NOT WORK LISTEN FOR THE CLICK OF THE
HYDRAULIC POWER UNIT CONTACTOR (LOCATED IN THE SIDE ELECTRICAL BOX).

IF NO CLICK (OF THE CONTACTOR) IS HEARD WHEN ACTUATING ANY ONE OF THE THREE
FUNCTIONS THE PROBLEM IS ELECTRICAL, NOT HYDRAULIC, AND THE "INITIAL
TROUBLESHOOTING" SECTION SHOULD BE CONSULTED.

IF THE HYDRAULIC POWER UNIT OPERATES (YOU CAN HEAR THE MOTOR RUNNING), BUT THE
HYDRAULIC FUNCTION(S) (BOOM UP, BOOM OUT, BOOM IN) DO NOT, PERFORM THE
FOLLOWING STEPS:

ACTUATE A HYDRAULIC FUNCTION WHILE TESTING THE MAGNETIC FIELD OF THE “SURGE
BYPASS” COIL (REFER TO THE WIRING DIAGRAM) WITH A SMALL SCREW DRIVER - THE

COIL SHOULD MAGNETICALLY ATTRACT THE SCREW DRIVER BLADE WHEN ANY OF THE

HYDRAULIC FUNCTIONS ARE OPERATED.

IF NO MAGNETIC ATTRACTION IS EVIDENT, THE COIL IS NOT RECEIVING POWER, NOT
RECEIVING A GROUND, OR THE COIL ITSELF HAS FAILED.

IF THE COIL IS PRODUCING A MAGNETIC FIELD REMOVE THE COIL AND BACK OFF THE
VALVE STEM FROM THE VALVE BLOCK - IT IS NOT NECESSARY TO COMPLETELY RE-
MOVE THIS VALVE. CAREFULLY TURN THE VALVE “IN” UNTIL IT IS SEATED - NO TORQUE
IS REQUIRED ("FINGER-TIGHT" IS SUFFICIENT). OVER-TORQUING THE VALVE MAY RESULT
IN DAMAGE OR MALFUNCTION.

~

Z

e = =
INSTALLATION DWG 4-24-00A | C300
'ENTURO . s
T —

<

CINCINNATI, OHIO | ET10K X 4-21-98 19477c

v,




MINIMUM VOLTAGE TEST

ET5500, ET6K(M/R), ET8100, ET10K(X)

ONE OF THE MOST COMMON ELECTRICAL PROBLEMS ENCOUNTERED ON
ELECTRICAL CRANES IS INSUFFICIENT VOLTAGE AT THE MOTOR WHEN DRAWING

THE LARGE CURRENT THAT EXISTS AT FULL LOAD

TO ISOLATE THIS PROBLEM PERFORM THE MINIMUM VOLTAGE TEST BELOW:

EXTEND BOOM CYLINDER
AGAINST "UP" STOP
(RELIEF VALVE WILL OPEN)

VOLTAGE AT MOTOR TERMINAL
WHEN OPERATING AGAINST RELIEF
VALVE SHOULD BE A MINIMUM OF

9 VOLTS.

\\2

TYPICAL ELECTRICAL HYDRAULIC

POWER UNIT

TITLE

MINIMUM VOLTAGE TEST

DATE

1-13-05E

%
SECTION N
C355

WENTUR®
CINCINNATI, OHIO

ET5500, ET6K(M/R),
ET8100, ET10K(X)

SUPERSEDES
10-16-97D

800306




69€61

4€0-€-6

$30a3sy3dns

X0L13

\
>

00¥2

NOILD3S

Ov0-61-L1

alva

OIHO ‘ILVNNIONID 1
"ONI ‘ONINNLOVANNYI
S14dvd LNJN3OV1d3d HoN ® :--zu,

I1LIL

~

NOIS3A 1VNIOIOY

4
|

NOISIA INJHUND Y

66¢61 434 1SI7 SY4ANILSVH LNJINIOV1d3d
06¢61} 434 1SI7 SLYVd LNJWIIV1d3d

dn ® 811599 N/S H0O4d €6..1 OMA 33S

L1159 NYHL L00S9 N/S ¥O4 Z8€.1 ©MA 33S ‘AINO3 ¥O (IN19) ZvZ 3AVYD

SLININOJdINOD T1VIIRILIO3 13 04 311UMO0T HLIM TTVLSNI Q

D%
<




4 o - )
06¢61 v_mmmwmum ST/L-XA0T 14 OIHO ‘ILYNNIDNID
“ONI ‘ONIYNLOVINNYIN Oﬂ_ahzu
00O | 1W0-6T-TT S14dVd INJINFOV1d3d
( NOILO3S 3iva 3L \
4 )
(SWALI+SIANTONI) LINSLHVd TIVINS 82851 . 6956T 434 OMA S1¥Vd INIWIOV1dIY
- - 08 H1-aavND WNYd HONIM 715602 ov
- - 6/ ‘S1HVdSYITGV1IVAY LON ATIVOIdAL F1IVIdONIIVYIFGHIMNOT 0G383T 6E
- - 3/ ANV 13S d3HOLVIN 34UV S1dVd IS3IHL ASSYONISNOHd3IA1aAM 0/88T 3¢
- - 1l HLOOL ZT X Ov#- 13900ddS 8T2/T L€
- - a9/ LINNYIMOHONIM TT2.T og
- - N IYNINYTLTIAIMS ' LOOS TT0.T .SE
- - vl YIAOD LNO¥A 62891 ve
- - €L ONOT.7/E Z X VIA T - TIVL TAD ‘Nid LOAId 82891 ee
- - zL WOOE ‘Nid LOAId 52891 ze
INOOS 14 ST - 2 /M XN0TL3 - LI 139v13DIAYTS a3 ZhvlT T/ INNYAHONIM 228971 1€
- - 07 TIVHS WNId HONIM 71997 0t
- - 69 LINNYIMOJNOILY.LOY L0T9T 62
- - 89 HLOOL 0T X OF#- 13ND04dS 666ST 8z
- - 19 PIT T X /T - ASX 44NHa00M 6265T L2
(Q319NISSY-T4d SWILITIV) ASSYONISNOHIWHOM | ASSV1IN4-S788T 99 - - 9z
- - 59 - - sz
1459 X.2€/L - ASSY IdOY FHIM G9-2€/.-0T8ST 9 OV 1SNYHL 669ST vz
- - £9 ONIYV3E LSNYHL I1a33aN 869ST £z
(NDISIA INTHHND) ATGWISSY Y0018 HOLYNS TIAIMS v 0902 29 3OV 1SNYHL 169ST zz
‘N'dNOILY.LOY - v LNN ¥995T 19 ONI¥VIE LSNYHL I1a33aN 9695T 12
SNIANNOYD - N'd NOILY.L0d dva 1NN £8002 09 ONIAvIgdIddn T89GT 0z
ONO1.0€-TAD NOISNILXI 'ISOH 16€/T 65 H3IA0D UV 9/95T 61
ONO1.0€-TAD NOISNILX3 ‘'ISOH 16€1T 85 SHL.TE0" .GTO X Al /T T - NIHS G/9ST .81
ONOT.7E-TINSSTd TAD NOILYAT 13 ‘ISOH S6€/T 1S HVIO WHOM 7G9ST LT
ONOT.9€ - NdN1Td TAD NOILVYAT 13 ‘TSOH £696T 95 INHOM 059ST o1
(34VMA¥VH SIANTONI) ASSY T1vE IHOVAVIH 5€/9T 55 ASSY L4VHS B 133004dS 0988T ST
ONISNOHONIYYIE HAddN z.€lT S ONOT.TXdO0 .S - ONIYVIE ¥IMO 63102 1
43IN0D3AIS 19€/T €5 .T-9N1d 310H Pro-Td et
QY02 LOOH 0Z X HOLIMS ¥ - ATINISSY LNVANTd 02-09€LT z5 .T-9N1d 310H Pro-Td z1
(IVNOILdO) WY1V AVOTHIAO 95€/T 15 - - 1
(ASSV 31T 1dNOD) A1GNISSY NOOE 0EELT 05 ONOT.TXAl.b/T T X A0 ./ T - ONIHSNG STVerT ot
H3IANIMAD NOILVAT T3 -H43IA0D v9T6T 6 ONO1.T X dl.2/T TXdO .v/E T - ONIHSNE e-TrerT 6
Q0¥ TAD ‘Nid LOAId 8TE/T 8v MHL .SOT" .2#0" .STO X OS .2/T T - WIHS 65T 8
ATGNTSSY TIND §62/T It /T - ¥V1100 14VHS T-29veT L
(NDISTA TYNIDOIIO) ATANISSY Y0018 HOLYNS TIAIMS v062.T v JAO0YD .9T/E /M O .8/S Al .8/€ - LINNOHD £88YT 9
HYIAOONIVHONOILY1OY 182.T St AT9INTSSY NIdNOOE £-8526T 5
IATVATOHLNOD® LINNHIMOd DITINVHAAH 192/T v al.T X d0 .z - ONIYv3g 1ve 66210 v
(AINO) 4IANITAD NOILYAT T3 £-652/T ev .T - ¥V110D L4VHS 85110 g
ONISNOHINIOM ov88T v (SYNIT2S X 07#) NOILYLOY - NIVHD JAIMA -29800 z
HY - AYVNO WNXA HONIM £5602 v (SNIT 95 X 07#) HONIM - NIVHD FAINA £-19800 1
L NOILdI40S3a # 1dvd | # NaLl NOILdI40S3a # 1dvd | # NaLl P




4 N\
FASTENER LIST FOR INSTALLATION DRAWING ET10KX-7/15
PART NUMBER DESCRIPTION QTY | LOCATION/FUNCTION
IHHCS05013150 HEX HEAD CAP SCREW - 1/2"-13 x 1-1/2" 10 BASEPLATE
ILWSH-050 LOCK WASHER - 1/2" 10 BASEPLATE
18873 CAP SCREW-MODIFIED 6 WORM GEAR/QUILLHUB
ILWSH-038-HC LOCK WASHER - 3/8" HI COLLAR 6 BULL GEAR 15651
IHHCS03816200TB HEX HEAD CAP SCREW - 3/8"-16 x 2" TB 1 ADJFORROTATION MOTOR
IHNUT-03816 HEX NUT - 3/8"-16, PLATED 1 ADJFORROTATIONMOTOR
IHHCS03118250 HEX HEAD CAP SCREW -5/16"-18 x 2-1/2" 1 BOOMPIN
ILNUT-03118 LOCKNUT -5/16"-18 1 BOOMPIN
IHHCS03816150 HEX HEAD CAP SCREW - 3/8"-16 x 1-1/2" 3 WINCHDRUMMOTOR
IHHCS03816300 HEX HEAD CAP SCREW - 3/8"-16 x 3" 1 WINCHDRUMMOTOR
ILWSH-038-STAR LOCK WASHER - 3/8" - STAR 4 WINCHDRUMMOTOR
IHHCS03816125 HEX HEAD CAP SCREW - 3/8"-16 x 1-1/4" 1 ROTATIONMOTOR
IHHCS03816150 HEX HEAD CAP SCREW - 3/8"-16 x 1-1/2" 2 ROTATIONMOTOR
IHHCS03816300 HEX HEAD CAP SCREW - 3/8"-16 x 3" 1 ROTATIONMOTOR
ILWSH-038-STAR LOCK WASHER - 3/8" - STAR 4 ROTATIONMOTOR
ILWSH-031 LOCK WASHER - 5/16" 2 HYDRAULICMOTOR
IHHCS03816225-5 HEX HEAD CAP SCREW - 3/8"-16 x 2-1/4" 2 HYDRAULICMOTOR
IHHCS03118075 HEX HEAD CAP SCREW -5/16"-18 x 3/4" 2 HYDRAULICMOTOR
ILWSH-038 LOCK WASHER - 3/8" 2 HYDRAULICMOTOR
IHHCS03118063 HEX HEAD CAP SCREW -5/16"-18 x 5/8" 2 VALVE BLOCK
ILWSH-031 LOCK WASHER - 5/16" 2 VALVE BLOCK
IHHCS03816125 HEX HEAD CAP SCREW - 3/8"-16 x 1-1/4" 4 UPPERBEARINGHOUSING
ILWSH-038 LOCK WASHER - 3/8" 4 UPPERBEARINGHOUSING
IHHCS02520063-5 HEX HEAD CAP SCREW - 1/4"-20 x 5/8" 8 CHAIN GUARD -WINCHDRUM
ILWSH-025 LOCK WASHER - 1/4" 8 CHAIN GUARD -WINCHDRUM
IHNUT-02520 HEX NUT - 1/4"-20 6 CHAINGUARD
IHWHS02520063-F HEX WASHER HEAD - 1/4"-20 x 5/8" 18 COVERS &WIRING
IPHCS02520075 PAN HEAD CAP SCREW - 1/4"-20 x 3/4" 8 WIRING-CONTACTORS
ILWSH-025 LOCK WASHER - 1/4" 8 WIRING -CONTACTORS
IHNUT-02520 HEX NUT - 1/4"-20 8 WIRING-CONTACTORS
IPHCS-#1024050 PAN HEAD CAP SCREW - 10-24 x 1/2" 2 CIRCUITBREAKER
IUNUT15195-1420 U-NUT - 1/4"-20 2 VOLTAGE STABILIZER
IUNUT-#1024 U-NUT - #10-24 x 3/8" 2 CIRCUITBREAKER
ICHCS3118400 CARRIAGE BOLT - 5/16"-18 x 4" 4 CRATING
IFWSH-038 FLAT WASHER - 3/8" 4 CRATING
IHNUT-03118 HEX NUT -5/16"-18 4 CRATING
ILWSH-#10 LOCK WASHER - #10 2 CIRCUITBREAKER
IHNUT-#1032 HEX NUT - #10-32 2 CIRCUITBREAKER
IRPIN-025100 ROLL PIN - 1/4" x 1" 1 CYLINDERPIN
IRPIN-025175 ROLL PIN - 1/4" x 1-3/4" 1 CYLINDERPIN
IRPIN-038100 ROLL PIN - 3/8"x 1" 4 BASE PLATE
ISHCS05013125 SCKT HD CAP SCREW - 1/2"-13 x 1-1/4" 4 WORMBLOCKBOLTS
ILWSH-050 LOCK WASHER - 1/2" 4 WORMBLOCKBOLTS
ISHCS03824150 SCKT HD CAP SCREW - 3/8"-24UNF x 1-1/2" | 2 FORE/AFT WORM BLOCK ADJ
ISHCS03824100KC SET SCREW - 3/8"-24 x 1" 2 FORE/AFT WORMBLOCKADJ
25593 SET SCREW - FLAT FACE - 1/2"-20x 1" 1 WORMBLOCK LEFT/RIGHT SECURE
ISHCS03816050KC SET SCREW - 3/8"-16 x 1/2" 2 WORM-ROTATION
IHWHS02520038-F HEX WASHER HEAD - 1/4"-20 x 3/8" 4 -
1IZERK02528 ZERKLUBEFITTING-1/4"-28 2 -

REPLACEMENT PARTS DWG REF 19369
\_ J
( TITLE DATE SECTION \
REPL. FASTENERS LIST |10-11-04D| c400
ENTUR° MFG‘ INC SUPERCEDES
9 — CINCINNATI, OHIO | ET1 0K X-7/15 5-1-01C 19299 y




(1-161,07]020°81-2L]  WILSAS ¥O0OT8-OML-ILNY }-2616 O TLYNNIONIS )
$3a3sy3dns ) ) ‘:hzu
00¥D | 350-€L-1 OMd SLYVd ININIOV1d3 o annsovamon - @
f NOILD3S 3lva J1IL K
4 NOILdI™¥OS3a "ON 1¥vd ALO | INTALI 9# - Y4IHSVM 1V14d 90#HSMAi I vl
HOLIMS LINIT 9.€61 l l 9# - HIHSVM MO0 90#HSMTI Z Sl
ASSY 1334 @09 1-88¢€¢¢ L 4 WP/I€ L X 02-%/1 - M3YIS dVO AVIH X3H | S2L02520SOHHI € 9l
ASSY 1LHOIFM 319VD -L.€61 L € G A9 .P/E X 02-Y/L - MIHIOS dVO AVIH X3H [S-G2002520SOHHI l Ll
13MOVYg HOLIMS GG861 L 4 02-¥/1 - LNN X3H 02520-LNNH;i l 8l
7338 @0 - ¥3A0D 86061 L [ SSIANYVH FHIM 86061 l 6L |*
‘a’ll.¢/l - ONIHSNG dVNS €9061 L 9 SSIANUVH FHIM 16061 l oz |*
‘a’l .8/€ - ONIHSNA dVNS 0,261 r4 A HOLIO3NNOD .A. 66061 I e |*
I10H .2S/€L X ¥/ - dINVTD 379VD G126l L 8 HIAO0D LNOYAH - LININO¥UD €88yl l (44
wCl/l X 8L-91L/G - M3HOS dVO AVIH X3H | S-0508LLE0SIOHHI [ 6 12€.1 ONIMVEA OSNIFYIINIONT - l €e
WIL/S - 4FHSVM MO0 LE0-HSMTi [ oL LvELL ONIMVEA ONIYIINIONT - l i 74
dV1109D 138 c0¢g6l L L LE€ECLL ONIMVEA ONIYIIANIONT - l Ge
WPIL L X ZE-9# - M3YOS IANIHOVIN AVIH NVd GZLZEI#HSINHCI Z cl wC/l L X02-¥/1 - M3HIOS dVO AVIH X3H | 05102520SOHHI L 92
C€-9# - 1NN X3H C€90# LNNHi r4 €l 379V HIONVH 1-169602 [4 Y4 v

Y

;

k2

LS

|

]

|
H
L e

0|
/

[

[@

©

NMOHS 1LON d3ANITAD

WN31Ss 440

1Nnd ® 319VvO

il FHIM

960611 OMQA 33S~

SNOILVIIdID3dS L-0€€LL

Ol d31dIdOn 39 LSNIN WOO04d 0€€LL -31LON

Gl
vl
D 3L IHIM
€l (6)
V) (v) (8) 9)(6)0L) (s z ]
>/ g
\ @
O S |
< i @ [
= \
] (“ Z ®
O @)
. NMOHS LON ¥3ANITAD
) O N

J




06502

aso-12-9

$303syadns

INJLSAS MOOTG-OML ILNV /M XM01 13

00¥O

NOILO3S

350-1-9

alva

NVHOVIA ONIFIM

JILIL

OIHO ‘ILVNNIONID
"ONI ‘ONIMNLOVANNVYIN

j
SHNINTA
J

Y

(NMOQ HONIM)
¥OLOVINOD D1£85L

J

31IHM .81

I1ddnd .91

(dn woosa)
AV13y 6£222 ¥

(Lno woos)
AV13Y 6£222
v

AVYO L)L

JONVYHO .2l

N3FUO .61

MOT13A .8
MOTI3A .8

MOTI3A .81

ang .ve

NMOdd .71

NIJYUO .9¢

YIANITAD NOILVATTS

AVH9 .2/
-
dvd ssnd v98st AT
fiv VS L OID0THILINI NOILYLOH| [«
% " w NI 8 LNO ‘dn NOO09) w |
MOVId .€ ShiE NI 2 1nO ‘dN Woog C
(MO0 THILNI (440LnHS 3 3 M | ¥019VINOD azesst \ 1
dolsis3y avo1y3Ao0) 2]
NOLLV.LOH % dn S6LlL v W o S5viE M
Wwoosg mn_D _._UZ_>>W " AV13Y 6€.222 H - " )
dn HONIM I~/ dva  .llva.
HOLOVINOOD azessh 4 T4 m%._.ww,w_uuwo // SSNE  yNINMEL ”_Uﬁ_,_‘_y._mmh /
31dund .1 o 9984 ¢ 1MOHS | onOT IN00S
J 379vD SSNA .01 - L5651 \ 2 9292
‘11ve .CL X v# - ' 11v9 .91 X v# M AT9INISSY
) - S ¥3ZIavis JONVHO0 .9¢
(LvaLLXE 7 N LIV TLXYE R4 39VLTOA 1109}
11VE .ZIVL X vh \ OV 985 TYNINYAL
p Movig ) Ad3llva +
AZLOL
2 Y V9 2LV
o 8 uadvadg OL1IMS LOINNOISIA
3 53R = DYID VS 1-£89G 1 HALSVIN LSYEL
3 = F° LT Zlo (LHOIRI NOILVLOY) ATEWNESSY
Sl m|m = LOVINOD J1£861
o T m m SE.OE TEA IVNINYIL
3 2 MS T 55557 T13AIMS
o _m (L4317 NOILV.LOY)
LINN ¥3MOd HONIM @ ) - ~UOLOVLINOD O1€861
= MOTI3A .SE
JIN HOLIMS L1INN ¥3MOd NOILY.LOY —
M0019-Z-1LNV 28Z-1d . N
\
o) MOvIg L
. d
"L1Vd .62 X b#
SS I MOVE .51
s el FHIM — "
3 mlz 16061 N - ATYA / AVM € - IATVA
5 .
m z||m O/N HOLIMS dn woos
a3y NOLLISOd SvdAg 3ouns — |
u_u.Uﬂ,_o,q._m_ JATVA ISVIT1IY doL Woos m;
HOLIMS JUNSSIYd 11002209721 T -WN33uo [T ~moa woos wmmﬂmmﬁ — _m_i
[T 56141 avoT¥3A0 AVM ¥ - IATVA
& AT s |
O Hovie LINN ¥3MOd DITNVYAAH
L ALIHM




16502

g50-1-9

$303syadns

xXX0L13

00¥O

J90-C1-6

NVHOVIA ONIFIM

OIHO ‘ILVNNIONID
"ONI ‘ONIMNLOVANNVYIN

SHNLN

P

( NOILO3S aivdad J11L
- N\
{
LIM 3719VO AY3LLVE SLELL ALHM .81
138 JMIM TOULNOD 0LELL 4 VS 11 \
W3LSAS 440LNHS AVOTYIAO HLIM
dn 8 81159 "ON VI¥3S ( 31dund .91 Jd IONVHO0 .2
= _ EERGI?
= MOTI3A .8
MOTI3A .8 MOTT3A .81 w
(dn woos) L)
(] X AV3N 6€22 EREIRZ2 o
(NMOQ HONIM) L NROuE T —_ 2aAZL+ F]
= " m
HOLOVINOD Ji€8S1 ¥oloannoo AT (Lno wooa) AVHO .2/1-T ‘_ m
uvd ssnd 985l wAu 166061 " @ AV13Y 6£222 - z
c g .y
m ©
% AVEO L) [MO0TYILNI NOILY.LOY ©
Movg .€ ¥olsis3y NI 1LNO ‘dn Woosl] c -
66LLL / = 4 NI LNO ‘dn Woog
Moo1yaLNI N — (4401nHS — ¥OL1OV.INOD azesst
[NOILVLOY 2 dn avoTy3A0) W
[woo8 ‘dn HONIM] - ( W T Aviad esLee HOV1d .6
[dn HONIM] ( LLLlvd., /\
YOLOVINOD azessh TR 2 TVNINYAL | —.XNV. 134008
u 5 MOHS
) 379vD SSN4 .0} - 2566} m wﬂ,n_u._._ﬂ,_mmp y9zoe
‘11ve .2/1-9)L X v# ( 11ve .2/1-91 X v# - ASSV
/= 11V J2/El X v uva [~ T H3ZIAVLS FONVHO .98
( ilva.ozxv# T " ssng |5 3OVLIOA LL09L
- oo Is IVNINYIL
11va .2/-L X vi# ~ vJes 2 AN3Llve +
@ m AZLOL
x =5
AVYO .Z/LY
o ° m m ﬁ HIMYINE HOLIMS 103NNO9SIa
: 3 slo 1INOYID VG 1-£8961 HILSVN ISPEL
e 3 e I|T (LHOIY NOILVLOY)
3 S = w_ YOL1OVINOD 21€8SL
r = Zz Moy
m - > FAIMS T
© = 8rpg) ASSY
> m (L4371 NOILV.LOY) AVNINYAL TIAIMS
LINN ¥3MOd HONIM Q ) = [ S¥OLOVINOD Ole8st
™ MOTI3A .SE
L LINN ¥3MOd NOILY10Y
- N
u Movlg .8 —
Wovig ..
ﬂ ~ / / L 7 Movig .St
O/N @3 .€ \ — ~ L1ve .2€ X vi# .
v I
NOWWOD | B FAIM V / AVM € - BATVA
- mi= - -
Movg .2/b-9 m(|5 L-S6LLL OIN HOLIMS ‘O'N - IATVA anwoos
= IR MOV NOLLISOd SVdAS 30UNS — |
O/N N33O ..N:« O g5 R p— JO1 WooS _WT
HOLIMS 3¥NSSI¥d L 1-0022-097.LL 1 Nmoa woosd SSINYVH WYY
FUIM _m_i
LT Z-S6LLL avoiyano AVM ¥ - ATVA
L _ N %_m_.mm 1no wood
O Movig \ _ LINN ¥3MOd 2IMNVEAAH
ILIHM
\S
\_ ¥3ANITAD NOILVAIT3 Y,




é -c7-
.VQNN F V86-£2-9 XXoi13 OIHO ‘ILVNNIONIO

RN/ "ONI ‘ONIINLOVANNYIN OM_:--zu ,

9 00¥O av0-¢2-8 NVIOVIA INTFLSAS JITNVHAAH
4 e — — —— — — — —
ASSV Nd
‘dn ® 81169 | >
AR _ef 00¥Z—L—192L1
| M
| |
_ |
||||||| - |
. assv aawa [ e = _
® A0 AT13 95221 | q0u1N0D MOTS | _
_ sa—osvrh | J|C | _
_ [
_ _ _ M
| | N
. | [/ LA ~
Houms N\ \. sl _ _ ! ~ |
S34d QVO¥3A0 | | _ !
L 1—0022—-09%LL _ JATVA NMOQ I e
| | woog 869l iA | L4 |
_ f . . _
e 2 |_ | T |
IANTVA HO3HD _ _
_ JATVA SSVdAg |v  dN NOO8 €A s _
| | 398nS "O'N ZA L9eLl _
_ 99Z/1 al s |
JOLINO SSYdAS/M IATWA _ NV L/ |1
MOFHO 13ddOd SSZL 8A _ VA | | _
| ASSY IATVA 1IN0 WOO8 ¥A 5T T%3 -
| 10MINOD €9ZL1 89zL1 _
e e e e e e e e e e e e —— e — .|
[Re} [Ae]
\_/
\/ IAVA MOIHO Q3LVY¥IdO
ASSY INTVA 7 1071d S9ZLL 9A |
A0 I1X3 wooa z-ooszL 02000 Plld mveLt o L
| ‘ - Lo
[ Q /\Aq t IAIVA
_ | TO¥INOD MO
L 2 00L—0GH¥L LA

ASSY 3ATVA T1AD
\_ IX3 WNOO8 O¥¥LL




-~ ™
1 5666 M 17011 RUBBER BOOT - REF
13448-XX SWIVEL PIGTAIL (
(NO INCLUDED WITH16770)
ITEM| QTY PART NO. DESCRIPTION
1 1 | 15653-60 PIGTAIL & STUD ASSY
2 1 | 13447-13.5 PIGTAIL & STUD ASSY
*3 3 (167711 FIBER WASHER
1/2" 1.D. x 15/16" O.D. x 1/16" THK
%4 1 13410 INSULATING BUSHING
5 1 | 13467 3/4" INVERTED FLARE NUT - MODIFIED @
6 1 | IFWSH-100SAE | FLAT WASHER D =~
11/8" I.D. x 2 1/8" O.D. x 1/8" THK @
*7 1 [16771-2 FIBER WASHER 3 N—"
1/2" 1.D. x 1 1/4" O.D. x 1/16" THK
*8 1 | 16770%7 BRASS WASHER \ y
1/2" 1.D. x 1 1/4" O.D. x 5/64" THK —
%9 1 19800 A BRASS JAM NUT - 1/2"-13NC - MODIFIED | A @ @
#0 | 1 1677011 TEFLON WASHER '
1/2" 1.D. x 3/4" O.D. x 1/32" THK (6)
1 1 | 1677010 BRASS WASHER
1/2" 1.D. x 11/16" O.D. x 1/32" THK
#M2 | 1 |LC-063HJ-1 SPRING \ Vi
.66" O.D. x .63" W x 5/8" F.L.
#3 | 1 |IJNUT-05013N | NYLON INSERT-JAMNUT - 1/2"-13
¥4 | 1 |12534-4 MACHINERY BUSHING © ~
1/2" 1.D. x 7/8" O.D. x 14 GA THK &
#5 | 1 |LOCTITE-24205| LOCTITE CAPSULE GRADE 242 BLUE & —
#6 | 1 |16770 REPL. PARTS DWG (THIS PAGE)
* ITEMS ARE ONLY AVAILABLE IN A 16772 SERVICE PARTS KIT
A 16772 SERVICE PARTS KIT CONVERTS 15666 TO 16770
A 16770 REPLACES & IS INTERCHANGEABLE WITH 15666 A
13447-13.5 PIGTAIL STUD ASSY REQ'D WITH 13450-13.5 ASSY USED
ON EARLY MODEL ET5500M/(PB) CRANES
A SECURE WITH LOCTITE 242 BLUE
A TORQUE TO 30 FT-LBS, THEN TIGHTEN SET SCREW. A
A TIGHTEN UNTIL ONE THREAD IS VISIBLE ABOVE THE NUT & ENSURE
THAT SPRING IS NOT FULLY COMPRESSED d )
/ TITLE DATE SECTION \
'HT REPLACEMENT PARTS 1-14-05G C455
MFG., INC.
J CINCINNATI, OHIO ET5500, ET6KM/R, SUPERSEDES
9 ET8100, ET10K(X) 2-21-02F 1 6770 )




é F@ F ON d10-91-2 SANVYHO NOILONNA ¥ OO ‘LLYRNIONDS
saaasuadns . . o oemovann @ U BILINER ,
00¥D | JS0-¥i-1 OMAd S1¥Vd 1d3d
f NOILD3S 3iva JLIL \
4 NOILdINOS3a 'ON L¥Vd | ALO |[WaL NI OGS A
. 370d 6 - 9n1d €9292 I I JHIM S1E/AONVHO o HONI
(*L4 NI HLDN31 = XX) ASSV A409 XX-Z29292 3 r4
HOLIMS 319901 €9LEL | ¥ € 1n0 WooS9 UM >>o._._m_o
1009 319901 €661 | ¥ v JUIM JONVHO
1voaa €9¢ll I S NMOQd HONIM
ASSV ¥3H131 ANV dINV1D ‘NVHd Z-€16S1 I 9 1437 NOLLV.10d JHIMMTEM3A
JY¥IM a3y v
MOOH LNvVaN3d ISSLL I L
Adv3H LNVAN3d - ¥3A0D €9102 I 8 +AZL 3NG
dv3H LNVAN3d - 3sve 9102 I 6 v N R
dv3H LNVAN3d - INIVY1S3IY a40D / LAMSVD S910Z I ol m...m-m._www Lv
+>NF Ilmﬂl‘
d3sSN 1ON SI FHIM MOVIE :3ION V ¥ 3um M19/an1g
LHOIY NOILV10Y NMOad noosd
JHIM M19/a3d FHIM vjm\zm_mmm(u
dn woog
JYIM NITUD
v
3 { 1 {1 $ 1
M3IA 3AISYOVE - 9N1d
¥ - Yg/a3y na- NS W O M@,MQM O
T4 - a3y +AZl -M19/n719 ? N9 a / - //
19 - M19/NHO / \ ag - M1g/Ndo
am-M19/73A X wom Omw \ 09 - NdO @ @
NM-13A
v
L INVAN3Id HOLIMS-¥ 09102 )




( €o6r0c veo-v-¢ (x)Mo113 OIHO ‘ILVNNIONID )
“ONI ‘ONINNLOVANNYIN OM_:--ZW,
00¥O 9€0-G6-€ S13Vd LNINIOV1d3d

( Nnowoas 000 awa T \
(" v V¥ 68102 h

YIHSYMNOOT T ! N

N £-92zLL — 1810C

» N
Nid 1oy, Ex, ¥ 5 © \
8Lbbl

1-0GIt! -

001-00ie
SNOILONYLSNI | L-66VVC
JOINYIS '@ ASSV | 8-66¥1¢C

SNOILONY.LSNI JIAYTS

€vevl

N-anv_|\
_m_vml\\

2-9Shbi

- O
@@' v@

LINN ¥3MOd HONIM Li2LL




REPLACEMENT PARTS LIST - 17211 WINCH POWER UNIT
MODEL: ET10K(X)

PARTNO. DESCRIPTION
* 00991 GASKET
* 00992 SEAL
00994 WORMSHAFTBUSHING
* 12943-1 SHIM WASHER - 3/4" x 1 1/2" x .005" (AS REQUIRED)
* 12943-2 SHIM WASHER - 3/4" x 1 1/2" x .015" (AS REQUIRED)
* 12943-3 SHIM WASHER - 3/4" x 1 1/2" x .030" (AS REQUIRED)
14082 WORMGEAR
14083 BRAKEMOTOR
14088 CLUTCHHOUSING (INCLUDES 1/8"x 1/2"ROLL PIN)
14089 BRAKEDISC
14150-1 COVER
14335 ROLLERCLUTCH
14336 THRUSTRACE-1"
14337 NEEDLE THRUSTBEARING-1"1.D.
14338 THRUST RACE - 3/4"
14339 NEEDLE THRUSTBEARING-3/4"1.D.
* 14343-1 SHIM WASHER - 1" x 1 1/2" x .005" (AS REQUIRED)
* 14343-2 SHIM WASHER - 1" x 1 1/2" x.015" (AS REQUIRED)
* 14343-4 SHIM WASHER - 1" x 1 1/2" x.031" (AS REQUIRED)
* 14345-1 SHIM WASHER - 1" x 2" x .005" (AS REQUIRED)
* 14345-2 SHIM WASHER - 1"x 2" x.015" (AS REQUIRED)
* 14351 WAVE WASHER
14354-2 BALLBEARING
* 14455 GASKET-MOTOR
14456-2 BREATHER CAPASSEMBLY
* 14478 #91 WOODRUFF KEY - 1/4" x 3/4"
24081 WORM & SHAFT
24151 GEARCASE
20185 A MOTOR (INCLUDES 00992 SEAL)
25370-1 ROLLERBEARING (INCLUDES 25370-3 SEAL)
* 25370-3 SEAL
17117 BEARING & HOUSING ASSEMBLY (INCLUDES 25370-1, 25370-3, 17118 & 568-277-70N)
17216 SHAFT & RACE ASSEMBLY
17218 BEARINGHOUSING
* 3100-100 RETAININGRING
» OR-227-7 O-RING -2 1/8"x 2 3/8" x 1/8"
» IRPIN-013050 ROLL PIN - 1/8" x 1/2"
» IRPIN-019075 ROLL PIN - 3/16" x 3/4"
16485 SHIM, KEY, PIN & SEALKIT (INCLUDES ITEMS MARKED *)
17468-1 MOTORREPAIRKIT (INCLUDES 00992 SEAL & 14455 GASKET) FOR 17221-1 MOTOR
17468-2 MOTORREPAIRKIT (INCLUDES 00992 SEAL & 14455 GASKET) FOR 17221-2MOTOR
17468-3 MOTORREPAIRKIT (INCLUDES 00992 SEAK & 14455 GASKET) FOR 16115 MOTOR
A
\ Z
( TITLE DATE SECTION \
REPL. PARTS LIST 6-20-03A | C400

WENTURO -

L e CINCINNATI, OHIO 17211 WINCH PU 1-8-02

20494




( 00T9TI | avovry

$3a3043dNsS

ANVHO ® HONIM

0]120) 490-6-9

NOILO3S 3iva

S14dVd LNINIOV1d3d

3LL

OIHO ‘ILYNNIONIO

“ONI ‘ONIFNLIVINNYI Oﬂ_ahzu,

N

\
>

S1INN ¥3MOd S31¥3S OO0I9l

csllo

1179)

SL0-ONYSI

eveel
¢-18100

NOILONYLSNI 3DIAM3S Y04 926vI/v26dl "OMQ 33S

P i1bes
» £besi

» 2vesl

8869I

£v0I10

N/ NOILVIIVLSNI HOLOW | ¥12i28

I/ IN3WISNrav WIHS | 26bI

SNIL3ITTING 3IIAM3S

Z
<




REPLACEMENT PARTS LIST - 16100 ELECTRIC POWER UNIT
MODEL(S): ET5500MPB, ET6KM, ET6KR

PART NO. DESCRIPTION
16101 POWER UNIT - LONG SHAFT - ET5500R WINCH A
16102 POWER UNIT - SHORT SHAFT - ET5500R ROTATION
16105 POWER UNIT - LONG SHAFT - CA 2000, CT 2003, WA/SL 3000 (WITH SPACERS)
16105-1 POWER UNIT - LONG SHAFT - CA 2000, CT 2003/4/5(FB), WA/SL 3000 (WITHOUT SPACERS)
16106 POWER UNIT - LONG SHAFT
16107 POWER UNIT - SHORT SHAFT - ET5500R ROTATION
00181-2 FLANGE BEARING - 3/4" BORE x 1 3/4" O.D.
00977 GEAR CASE (INCLUDES 00994 BUSHING)
00978 WORM GEAR
00980 BASE PLATE (00980-1) & INSERT (00980-2) ASSEMBLY
* 00986 BRAKE DISC
* ISRNG-075 RETAINING RING - 3/4"
00990 OIL PLUG - 1/4" PIPE
* 00991 GASKET
x 00092 A OIL SEAL
* 00993 KEY - #9 WOODRUFF
00994 BUSHING
01029 BRAKE PLATE
01043 A BRAKE SPRING (16102 & 16107 ROTATION POWER UNIT ONLY)
01071 WORM SHAFT
01155-1 SPACER (16105 ONLY)
01156 WORM GEAR SHAFT - 3/4" x 5 3/16" LONG (16105 & 16106 ONLY)
* 12943-1 A SHIM WASHER - .005" THICK (AS REQUIRED)
* 12043-2 A SHIM WASHER - .015" THICK (AS REQUIRED)
* 12943-3 A SHIM WASHER - .030" THICK (AS REQUIRED)
14338 NEEDLE THRUST RACE 3/4" I.D.
14339 NEEDLE THRUST BEARING 3/4" I.D.
15241 SPACER (INSTALL NEXT TO MOTOR) A
15242 NEEDLE THRUST BEARING 5/8" I.D.
15243 NEEDLE THRUST RACE .092" x 5/8" I.D.
15667 WORM GEAR SHAFT - 3/4" x 4 3/16" LONG (16102 & 16107 ONLY)
16111 A MOTOR - 12 VOLT 4 1/2" DIAMETER
16145 SPACER
16988 A BRAKE SPRING (16101, 16105 & 16106 WINCH POWER UNITS ONLY)
14889 MOTOR REPAIR KIT
15290 SMALL PARTS KIT (INCLUDES ITEMS MARKED *)

\

A AVAILABLE ONLY AS PART OF 15290 SMALL PARTS KIT

A 16101 POWER UNIT REPLACED BY 16106 POWER UNIT
16102 POWER UNIT REPLACED BY 16107 POWER UNIT

A REPLACE 30E & 16100 POWER UNITS AS FOLLOWS:
16105 REPLACES 11497
16106 REPLACES 11497NS & 16101
16107 REPLACES 16102

A 16111 MOTOR REPLACES 01024 E & F & 16112 MOTORS
ON ALL 30E & 16100 SERIES POWER UNITS

A 16988 BRAKE SPRING REPLACES 01043 BRAKE SPRING ON
16101, 16105 & 16106 WINCH POWER UNITS ONLY

N
VENTURO
\

CINCINNATI, OHIO

b
TITLE DATE SECTION \
REPL. PARTS LIST 6-13-07G | C400
SUPERCEDES
16100 ELECTRIC PU  [12-6-04F | 811016




4 )
17261 HYDRAULIC POWER UNIT WITH CONTROL VALVE ASSY - ET10KX
REPLACEMENT PARTS LIST

ITEM PART NO. DESCRIPTION
17261 HYDRAULIC POWER UNITWITH CONTROL VALVEASSEMBLY
1 17260-14 HYDRAULIC POWER UNITWITHVALVE BRACKET
2 17263 CONTROLVALVEASSEMBLY (INCLUDESHYDRAULICFITTINGS) a
3 17293 RETURN TUBE ASSEMBLY
4 17294 PRESSURE TUBE ASSSEMBLY
5 HTEL4MJ-4MP-90 ELBOW TUBE ADAPTER
6 HTEL6MJ-4MP-90 ELBOW TUBE ADAPTER
7 HRDB6MP-4FP HYDRAULICBUSHING
16940 ELECTRICMOTOR (ONLY)
2
)
Q
I
o |\l
6
(-
4 5,7

\, J

( TITLE DATE SECTION \
vENTURO REPLACEMENT PARTS |7-14-00B C400

MFG., INC.
\ esssseeeeeeee————— CINCINNATI, OHIO ETlOKX 1_20_98A 17261 )




f

17263 CONTROL VALVE ASSEMBLY - ET10KX
REPLACEMENT PARTS LIST

ITEM PART NO. DESCRIPTION
17263 CONTROL VALVE ASSEMBLY
1 17264 VALVE BODY
2 17266 SOLENOID VALVE 2-WAY N.O. WITH 16919 COIL
3 17267 SOLENOID VALVE 3-WAY WITH 16919 COIL
4 17268 SOLENOID VALVE 4-WAY WITH 16919 COIL
5 HSWL4AMP-4FX SWIVEL ADAPTER-STRAIGHT
6 HELB2MP-2FX-90 SWIVEL ADAPTER - ELBOW
7 HELB4MP-4FX-90 SWIVEL ADAPTER - ELBOW
8 HTAD6MJ-4MP STRAIGHT TUBEADAPTER
9 HTEL4MJ-4MP-90 ELBOW TUBE ADAPTER
10 HPLG1MP SOCKET HEAD PIPE PLUG - 1/16" NPT.
11 16919 SOLENOID COIL-12VOLTD.C.
(-1 HYDRAFORCE - 1 1/4" LONG, -2 DELTA POWER - 1 9/16" LONG) A
17349 PACKINGKIT

Z

\,

\
WENTURO

\.

TITLE DATE

MFG., INC.
CINCINNATI, OHIO

REPLACEMENT PARTS

10-26-99B

SECTION

C400

ET10KX

SUPERCEDES

1-20-98A

117263




( TSV.T 06-02-2 (X)X0T.L3 _ N\
S GUNLNGA
L 00vD | V86-6T-9 S18vd LNINIDOV1d3d )
4 A
LINN ¥3MOd JITTNVHEAAH L-092.1)
L J




4 )
REPLACEMENT PARTS LIST - 17260-1 HYDRAULIC POWER UNIT
MODEL: ET10K(X)
ITEM PARTNO. DESCRIPTION
17260-1-2400* HYDRAULICPOWERUNIT
1 16943 PUMP ASSEMBLY
2 16940 MOTOR-12V DC
3 17283 RESERVOIRASSEMBLY
4 02330 SEAL & GASKET KIT
5 02220 RELIEF VALVE KIT
6 OR-239-7 O-RING (35/8"x 3 7/8" x 1/8")
7 02318 BALL BEARING
8 01134 SUCTIONFILTER SCREEN
9 - SUCTIONTUBE
10 - RETURNTUBE
11 19276 VENT PLUG (3/8"NPT)
12 07703 SCREW (10-24NC x 3/8")
- 17282 PACKINGKIT
*STANDARD RELIEFVALVE SETTING-P.S.I.
\, J/
( TITLE DATE SECTION \
VENTURO REPLACEMENT PARTS 6-22-98A C400
MFG., INC.
¢ eseeeeeessssssssmmn CINCINNATI, OHIO ETlOK(X) 2-20-90 900220 )




00¥D |35S0-ZL-L| S1¥Vd ASSV IATVA 2 1AD ONILVAITI o oo ERERILENS

f NOILO3S diva JILIL
\

\MuNMNN || 4d66-L-L (X)xo0113 OIHO ‘LLYNNIONID u, )
J

<
0€11€6 43 1SIT7 S1LYVd LNIINIOV1d3d

SYH31IN3D d31LOVHl3d .¥e

= X T w

e &

N—"" U

ov Zl

d3AdNITAD NOILVAT1d €-99¢L.L1




MODEL: ET10K(X)

( REPLACEMENT PARTS LIST
17256-3 ELEVATION CYLINDER & VALVE ASSEMBLY

ITEM PART NUMBER DESCRIPTION
1 17255-3 ELEVATING CYLINDER ASSEMBLY W/OUT VALVES & PRESSURE SWITCH
2 17256-3 ELEVATING CYLINDER ASSEMBLY WITH VALVES & PRESSURE SWITCH
3 - -

4 . .

5 - -

6 . O-RING

7 . WEARRING

8 . POLYURETHANE PACKING (POLYPAK TYPE "B")
9 . RODWIPER

10 14416 /\ CAP

11 14450M-085 FLOW CONTROL VALVE

12 16917 CHECK VALVE

13 16918 SOLENOID VALVE (INCLUDES COIL)

14 16919 SOLENOID COILONLY

15 17460-2200-11 PRESSURE SWITCH

16 . .

17 . .

18 . .

19 . .

20 . .

21 17376-3 PACKING KIT (INCLUDES ITEMS MARKED *)

22 i i

23 . .

24 . .

25 . .

26 i i

27 . .

28 . .

29 . .

30 . .

31 i i

32 . .

33 . .

34 . .

35 . .

& ON CURRENT PRODUCTION CRANES, CAP HAS BEEN INCORPORATATED INTO RETURN HOSE

Z

TILE DATE SECTION

REPL. PARTS LIST 10-5-99D C400

\_
(
WENTURO - -
(|
.

CINCINNATI, OHIO ET].OK(X)

SUPERCEDES

5-3-99C

931130

J




( €€G6T

g¢0-0¢€-8 XM0T14

$3a3043dNsS

00¥O

S14dVd LNJW3OV1d3d 0EELT

3LL

J90-90-TT

NOILO3S 3iva

OIHO ‘ILYNNIONID
“ONI ‘ONIFNLIVINNYI OM_: - z

7

AN

\,
("

m_z.m

7 90a¥ Sv 2- %0 - LivLl ‘QDR L WirG € - Live)

“Ww91EL 38 QINOHS ONIJYdS TYWHON Z8/L NIHLIW
WOO0E 40 401 0L 137V Vd H3ANITAD 138 OL SWIHS LLFiL 103738 6

‘AN JOY NI 3T0H 3A0AY .26/ THY
$31¥1d LOAId N3 A0y NI S3T0H L¥HL OS SWIHS 8LriL 123738 @

‘30¥dS SIHL NYHL JHOW ..91/1 S ONIMYIF 2FeLl IHL 40 LHDIFH 3HL
0O$ WOOd IHL 40 ¥V IHL LY Ovd ONIRIVID grell IHL WIANN
SWIHS LSNray .91/L LON S| NOOE AYYWIYd SHL 40 3AISNI 3HL
8 WOOG AYVONOD3S FHL 40 401 3HL N3IIMLIF I37vdS IHL 4| @

dVY3d WOOE AYVYANOI3S
40 M3IA NOILO3S

\| Whi ¥ ovd oniuvIe i-L0u

2 o1 B o1 avrg 308
307 0L a034 S¥
AT -WIHG DNINYD 9OFLI

T o1 %o

TVIILY3A 39NAIN L G033 W
WY - NIHG ONEYIE 90K

@

o ao3y 2 *wHL P
3.0N 336 “ } Lv ‘M0 8IHL 13X O avd ONIHYIE 2- LOwLI

Liv¥l 123736 ASSY TIVILINI 380138 IJ

L

(]

A4 qo3d v
uu;u::.:maz_s.mnr.et

Q:uts - 0vd DINUYIE TEELI

G8¢0¢ I\

Nid 310901 sO0¥§I

B 0= LAY
NOOB ANVONODIS 2§841)

[elox iy s
WYY ONINIVLIN DONNYIE Q201

HIMOT - Ovd ONNIVIR Sl
310N 336
Qvd SNINYIE H3ONN SWIHG Qi+l

QD3 2 * FIHGVMNIOT M
WIS d¥D G X3IH N F x onngi - P

o e
riy

L1

-

Nid 04

ool

‘3Gv3HD A10W Hilm L1108 40
aN3 } SAY3EH1 ASY3IYD
Qo3 1

108 10Ad FPELI
0ov3y 2z
WIHSWNHI0T P NN &
W% dvd on xan tord xooengi- 3
]
I 1

qow 2
UINSYMND0T L1 §

ad3y ¢ -9 1955
LNN ONIMO0T
MO0THILNID I
¥ 0TS0-LNNTi m_
an3id 3
IV INVING v - &G0L1 . B B
BEG0Z N/d - LIS INGWIOV 1d3g IAvaRs V. — C N ] | — 1 [
L) i)
a.dad ¢ i
¥IOVdS 890/T Md SIAIT) B2 109G T T
1
B 01 av14 3015 3IN03W 0L QO3B SV
a.034 ¢ 301 MIMG SNIBYIE 614 Lt _
IAVIHS 988.T
Qv3y 2

305 - Qvd ONIYYIE IPEL)




é “le- - - N\
m._HNmu_” M©OS.WM_N%M Xv._N._nl_um_ XV_O._”FM_ Xv_w.rm< OIHO ‘ILYNNIONID
"ONI'ONIYNLOVANNYIN Oﬂ_ahzu,
00O | 090-.L¢-2L S14dVd INJNTOV1d3d 7-00€LT
( NOILO3S 31va L \
4 )
LM ONIDIOVd| v-28€2T 434
9ONO1 .87’ X0dddY - 39NL DITNVYAAH|  T006T 434
IATIVA NDIHD A3LVHI4O 101Id|  G§92/1 T €
9N1d ONINIVLIY IATVA| 62292 T Z
IATIVA TOHLINOD MO14|00T-WoSyvT| T T
NOILdIYOS3A "ON Ldvd [ALO[W3LI
(43) vOr0-¥0vSH
JYIHAILYO0TIIINNN
HSVA YD3HD 0L 34NS 39
(439) IATVYAMDIHD
13ddOd aNINNISSY.LT
.0, 140d
1NONOO4 ulu LHOd (434) ¥090-70vZH
101IdNINOOY /
\ [
- T
.| TR
= /aay
e VAN i ] i T a
AN v-00€.LT { {
0 “ 4\\
d3aANITAD NOISN3ILX3 7-00€.LT
\_ _J




\mwONN <mmmwmw“=_m SHIAODOIELNO TVNNVIN dD-00581 OO YNNI )
*ONI ‘ONIINLOVANNYIN ":h%
007D [990-8L-¥| 1SIT7? 9MA S1dVd LNIINTDOV1d3d
f NOILO3S alvda JLL \
4 NOILdINOS3da ON L¥vd ALD [W3Ll h
ATEINISSY ¥I991¥LNO0 - 39Nl L0S8L Ll
¥31dvav 931 NMOAMNVHO 18581 Z | ¢
937 NMOMINVHD 98581 Z | ¢
ONOT .V/€ X 81-9L/S - MIUIS dVD AVIH X3H | S208LLE0SOHHI| 8 | ¥
81-9L/5 - LNN X3H | 811£0-LNNHi 8 | &
91/G - YIHSVMMO0T |  LEO-HSMi 8 | 9
AT9INISSY d3AVOT ONINdS 02581 L | 2
Nid ALIMND3S ¥IDOMLINO 186V2 L | 8
—(&) (e —




17442 FIELD SERVICE LABEL KIT (ET10KX) \
17 1 15397 KIT; ACCIDENT PREVENTION SIGNS
16 1 17539 DWG; DECAL APPLICATIONS, ET10KX
15 2 19741 DECAL; MODEL, ET10KX
14 1 20174 DECAL; GROUNDING CABLE
13 2 27007-04a ([DECAL; LOAD BLOCK CAPACITY
12 1 17813 DECAL; OVERLOAD SENSING SYSTEM
11 1 17388 DECAL; BOOM CAPACITY, LEFT
10 1 17387 DECAL,; BOOM CAPACITY, RIGHT
9 1 17363 DECAL; 4-SWITCH PENDANT
8 1 16789 DECAL; WARNING - CHEMICAL SIGN
7 1 25581 DECAL; PENDANT CORD ATTACHMENT
6 2 17389 DECAL; VENTURO LOGO, MEDIUM
5 3 14473-2 |DECAL; GREASE
4 1 14473-1 |DECAL; OIL
3 1 13397 DECAL,; OIL LEVEL
2 2 16973 DECAL; ROTATION ARROW
1 1 11917-1 |DECAL; VOLTAGE IDENTIFICATION

ITEM| QTY | PART NO. DESCRIPTION
— = <
®
A'ENTUR‘ rscrusncnc. | FIELD SRVCE LABEL KIT | 1243134 -
L ET10KX; 7/15 2206 | 20845













WENTURO

TRUCK MOUNTED CRANES

LIMITED WARRANTY POLICY

This limited policy warrants new products of Venturo be free from defects in material and workmanship
for a period of one (1) year from date of original installation. This warranty covers:

¢ Repair or replacement of product
¢ Labor to repair or replace product
¢ Freight to return and/or replace product

We shall not be liable for any contingent liabilities arising out of the improper function of any products.
Warranty shall become void if the product is improperly installed, modified, damaged, abused or used
for application other than intended use.

WARRANTY CLAIMS

Venturo Manufacturing, Inc. will make a good faith effort for prompt correction or other adjustment with
respect to any product, which proves to be defective after our inspection and within the warranty period.
Before any repairs are attempted or before returning any product, your Venturo Distributor is required to
obtain a warranty claim number. This number is necessary for any claim to be considered. To obtain a
warranty claim number, Venturo requires the model and serial number. Only authorized Venturo Dis-
tributors can perform warranty. For the name and address of your local Venturo Distributor call the
Warranty Claim Department — 513-772-8448.

WARNING - ltis the responsibility of the installer to insure the installation is completed according to the
manufacturer's recommendations, insure the ultimate user understands how to operate product in a
safe manner and understands the need for regular service and maintenance by an authorized Venturo
Distributor. No modifications or alterations may be made to any Venturo products without the ex-
pressed written consent of the manufacturer. Reinstallation of any Venturo product must be done by an
authorized Venturo Distributor, to the standards of the industry including maintenance, service and
affixing of all instruction, safety and warning decals. Users should again be instructed as to the safe
operation at time of delivery. Maintenance, service, operation and safety warning decals are available
on request from Venturo Manufacturing, Inc.

VENTURO MANUFACTURING, INC
DIVISION OF COLLINS ASSOCIATES, INC
12110 BEST PLACE ¢ CINCINNATI, OHIO 45241
513.772.8448
www.venturo.com

12-00073A




	19522 T.O.C.
	17450
	I17390
	19529
	16938
	S17340
	I17340
	18518
	13509
	I23961
	13510
	I23960
	850711
	15394
	711105
	15660
	900530A
	900530B
	900530C
	900530D
	711006
	19477A
	19477B
	19477C
	800306
	19369
	19290
	19299
	20197-1
	I19096
	17793
	17794
	16770
	17360
	17210
	900308
	I16100
	811016
	17261
	I17263
	17451
	900220
	17257-3
	931130
	19533
	19719

	BOOKMARKS: 
	THUMBNAILS: 


